LT140

Owner's Manual



A SAFETY RULES A
Safe Operation Practices for Ride-On Mowers

IMPORTANT: THIS CUTTING MACHINE IS CAPABLE OF AMPUTATING HANDS AND FEET AND THROWING OBJECTS.
FAILURE TO OBSERVE THE FOLLOWING SAFETY INSTRUCTIONS COULD RESULTIN SERIOUS INJURY OR DEATH.

I. GENERAL OPERATION
e Read, understand, and follow all instructions in the manual
and on the machine before starting.

e Only allow responsible adults, who are familiar with the
instructions, to operate the machine.

e Clear the area of objects such as rocks, toys, wire, etc.,
which could be picked up and thrown by the blade.

« Besurethe areais clear of other people before mowing. Stop
machine if anyone enters the area.
¢ Never carry passengers.

« Do notmow in reverse unless absolutely necessary. Always
look down and behind before and while backing.

o Be aware of the mower discharge direction and do not point
it at anyone. Do not operate the mower without either the
entire grass catcher or the guard in place.

e  Slow down before turning.

o Never leave a running machine unattended. Always turn off
blades, set parking brake, stop engine, and remove keys
before dismounting.

e Turn off blades when not mowing.

. S'gop engine before removing grass catcher or unclogging
chute. .

«  Mow only in daylight or good artificial light.

e Do not operate the machine while under the influence of
alcohol or drugs.

e Watch for traffic when operating near or crossing roadways.

e Use extra care when loading or unloading the machine into
a trailer or truck.

Il. SLOPE OPERATION

Slopes are a major factor related to loss-of-control and tipover
accidents, which can result in severe injury or death. All slopes
require extra caution. If you cannot back up the slope or if you feel
uneasy on it, do not mow it.

DO:
¢ Mow up and down slopes, not across.
e Remove obstacles such as rocks, tree limbs, etc.

e Watch for holes, ruts, or bumps. Uneven terrain could
overturn the machine. Tall grass can hide obstacles.

o Useslow speed. Choose a low gear so that you will not have
to stop or shift while on the slope.

« Follow the manufacturer's recommendations for wheel
weights or counterweights to improve stability.

e Use extra care with grass catchers or other attachments.
These can change the stability of the machine.

«  Keep all movement on the slopes slow and gradual. Do not
make sudden changes in speed or direction.

«  Avoid starting or stopping on a slope. If tires lose traction,
d'isengage the blades and proceed slowly straight down the
slope.

DO NOT:

o Donot turn onslopes unless necessary, andthen, tum slowly
and gradually downhill, if possible.

« Do not mow near drop-offs, ditches, or embankments. The
mower could suddenly turn over if a wheel is over the edge
of a cliff or ditch, or if an edge caves in.

e Do not mow on wet grass. Reduced traction could cause
sliding.

e Do not try to stabilize the machine by putting your footonthe
ground.

e Do not use grass catcher on steep slopes.

CHILDREN

Tragic accidents can occur if the operator is not alert to the
presence of children. Children are often attracted to the machine
and the mowing activity. Neverassume that children will remain
where you last saw them.

v.

Keep children out of the mowing area and under the watchful
care of another responsible adult.

Be alert and turn machine off if children enter the area.
Before and when backing, look behind and down for small
children.

Never carry children. They may fall off and be seriously
injured or interfere with safe machine operation.

Never allow children to operate the machine.

Use extra care when approaching blind comers, shrubs,
trees, or other objects that may obscure vision.

SERVICE

Use extra care in handling gasoline and other fuels. Theyare

flammable and vapors are explosive.

- Use only an approved container.

- Never remove gas cap or add fuel with the engine
running. Allow engine to cool before refueling. Do not
smoke.

- Never refuel the machine indoors.

- Never store the machine or fuel container inside where
there is an open flame, such as a water heater.

Never run a machine inside a closed area.

Keep nuts and bolts, especially blade attachment bolts, tight

and keep equipment in good condition.

Never tamper with safety devices. Check their proper

operation regularly.

Keep machine free of grass, leaves, or other debris build-up.

Clean oil or fuel spillage. Allow machine to cool before

storing.

Stop and inspect the equipment if you strike an object.

Repair, if necessary, before restarting.

Never make adjustments or repairs with the engine running.

Grass catcher components are subjectto wear, damage, and

deterioration, which could expose moving parts or allow

objects to be thrown. Frequently check components and
replace with manufacturer's recommended parts, when nec-
essary.

Mower blades are sharp and can cut. Wrap the blade(s) or

wear gloves, and use extra caution when servicing them.

Check brake operation frequently. Adjust and service as
required.

CAUTION!!! BECOME ALERT!!! YOUR

Look for this symbol to point out impor-
A tant safety precautions. It means
SAFETY IS INVOLVED.

plug wire and place wire where it cannot
contact spark plug in order to prevent

CAUTION: Always disconnect spark

accidental starting when setting up,
transporting, adjusting or making
repairs.




CONGRATULATIONS on your purchase of a new tractor.
It has been designed, engineered and manufactured to
give you the best possible dependability and performance.

Should you experience any problem you cannot easily
remedy, please contact your nearest authorized service
center/department. We have competent, well-trained tech-
nicians and the proper tools to service or repair this unit.

Please read and retain this manual. The instructions will
enable you to assemble and maintain your unit properly.
Always observe the “SAFETY RULES".

MODEL

NUMBER LT140
SERIAL

NUMBER

DATE OF PURCHASE

THE MODEL AND SERIALNUMBERS WILL BE FOUND
ON A PLATE UNDER THE SEAT.

YOU SHOULD RECORD BOTHSERIALNUMBERAND
DATE OF PURCHASE AND KEEP IN A SAFE PLACE
FOR FUTURE REFERENCE.

CUSTOMER RESPONSIBILITIES

Read and observe the safety rules.

e  Followaregularschedulein maintaining, caringforand
using your unit.

e  Follow the instructions under “Customer Responsibili-
ties” and “Storage” sections of this owner's manual.

PRODUCT SPECGIFICATIONS

HORSEPOWER: 14.0
GASOLINE CAPACITY 2 GALLONS
AND TYPE: UNLEADED REGULAR
OIL TYPE (API-SG): SAE 30 (above 32°F)
SAE 5W-30 (below 32°F)
OIL CAPACITY: W/FILTER 35
W/0 FILTER 3.0
SPARK PLUG: CHAMPION RC12YC
(GAP: .030")
VALVE CLEARANCE: INTAKE: .005"-.007"
EXHAUST: .009" - .011"
GROUND SPEED (MPH): FORWARD:
1st 1.0
2nd 2.0
3rd 3.0
4th 4.0
5th 5.0
6th 5.8
REVERSE: 1.6
TIRE PRESSURE: FRONT: 14 PSI
REAR: 10PSI

CHARGING SYSTEM: 3 AMPS BATTERY

5 AMPS HEADLIGHTS
30-35 FT. LBS.

BLADE BOLT TORQUE:

WARNING: This tractor is equipped with an internal
combustion engine and should not be used on or near any
unimproved forest-covered, brush-covered or grass-cov-
ered land unless the engine’s exhaust system is equipped
with a spark arrester meeting applicable local or state laws
(if any). If a spark arrester is used, it should be maintained
in effective working order by the operator.

A spark arrester for the muffler is available through your
nearest authorized service center/department (See RE-
PAIR PARTS section of this manual).

In the state of California the above is required by law
(Section 4442 of the California Public Resources Code).
Other states may have similar laws. Federal laws apply on
federal lands.



TABLE OF CONTENTS

SAFETY RULES. MAINTENANCE SCHEDULE : 14
PRODUCT SPECIFICATIONS . .3 SERVICE AND ADJUSTMENTS 19823
CUSTOMER RESPONSIBILITIES ..................... 3, 15-17 STORAGE........................ 24
ASSEMBLY ......ooueeeettreeeneeeceeeees e 6-9 TROUBLESHOOTING ..... 25-26
OPERATION ......... 10-13 REPAIR PARTS - TRACTOR 28-45
WARRANTY... 57
A E o
Adjustments: Electrical: Qil:
Brake .......cooovvveveveeeeeeeeeee, 20 Interlocks and Relays Cold Weather Conditions ........ 12,16
Carburetor ...........cccveeevverenn, 23 Schematic ENGine ....ceeummvnnieeeeeeee 16
Mower ' Wiring Diagram Storage .......ccvevvveivereiieeenn. 24
gf ngTOSB:Ck ------------------------- Jg Engine: Operation...............coovveeeremnenn, 10-13
ide-1o-ocide Air Filter ....oovvveecceeeeeese, i
Throttle Control Cable .22 Air Screen........ocvveeeeveeeerennn . (O)g:;arl‘t:g MW e 12
Air Filter, ENGiNe .........cooveveeeeeeernnnn 16 Cooling Fins itk A
1] SO 3
Air Screen, ENgine ..o 17 Oil Change Spark Arrester 3.38
il Level .......
ASSEMDIY ... 6-9 Oil Type ........ P
B Preparation Parking Brake ...............cccoovvounn..... 10-11
. Starting ..., 13 PartsBag....ccooomm 5
Batt%r}/].ar - . Storage .......c.cocveeruenunceseeirnn, 24 Parts, Replacement/Repair ......... 28-45
Cleaning . T F Product Specifications. ................... 2
INStallation .........coveeveer 8 -
LOVEIS cvvvrrr 716  Filter R ,
Air Filter ..oooveeeeeeeeeeeeee 16 .
Preparation ..................ccc.cccouuruuennn., 7 Fuel 17  RepairParts ......c.ocoooevviroe 28-45
Starting with Weak Battery ........ 21 FUBL o
StOrage .....cccveevverertreieem e, 24  Fuel s
Terminals..........coovveevucueecenrenn, 16 TYPC e, 12 :
Belt: Storage ......c.ocoeeeeeerveeseeeen. 24 Safety RUIES ........ccoumeerremro 2
Motion Drive FUSE ..o 22 SeaL e 7
Removal/Replacement ............ 20 Service and Adjustments.............. 18-23
Mower Belt(s) H Carburetor ............cooooevmeme 23
Removal/Replacement ............ 20 Hood Removal/installation............. . 22
Blade: 4 . HoodRemovallnstallation .......... 22
Sharpening ........ccccccooeverivceenane., 15 L Mogon Dnv; RBeltl t 20
Br kﬂiﬂgcimenf """"""""""""""""" ;g Leveling Mower Deck .........oovevneno. 19 Mow:In I:%\a/ﬁ(s) eplacement ..........
AKE AQUSIMENE ..o Lubrication: Removal/Replacement ............ 20
c Chart ..o 14 Mower Adjustment
Engine ...cooemmieeeeeeee 16 Front-to-Back..........ccceumn....... 19
Carburetor Adjustment ........................ 23 Side-to-Side.........cccoovervrnnnn..
Controls, Tractor .........ocoveeveeeeoeo, 10 M Mower Removal/Installation ......... 18
Customer Responsibilities ........... 3,15-17  Maintenance Schedule .................. 14 J R — 715,21
Engine: Mower: Slope Guide Sheet.................c.......... 46
AII’ Filter oo 16 Adjustment, Front-to-Back........... 19 Spark PIUG(S) ..ccvvuvereeeeeeeesresser 17
o Screen Adjustment, Side-to-Side.............. 19 Specifications ... 3
gr“’gi;,”egg',”s g;:ge gﬁp!acement }g Starting the Engine .......................... 13
............................ NG o .
Fuel Filter ...~ = Cumig Hngﬁt mg ......................... 11  Steering Wheel ..................coooe..c..... 6,21
Spark Plug(s) Installation ... 18 Stopping the Tractor ..............ccooo......... 1
Tractor: Operation.........eeeeeveeooo 12 StOrage ..o 24
gfatézry ------------------------------------- ;g Removal .......coouvuiveveneeer 18
Lubrication Chart ..o 44 Mowing Tips ......oooommmmmeo 13 T
Maintenance Schedule ............. 14 MUFFIEr ... 17 Throttle Control Cable Adjustment....... 22
Tire Care .....cccooeuernne..... 7,15,21 Spark Arrester .......................... 838 TieS. oo 7,15,21
Transaxle ........ooceveevveeeeoen 16 Troubleshooting Chart e 25.26
Cutting Height, Mower ..............cccooo... i Transaxle ..o 16
w
Warranty ........ccooeueeeneoeee 47
Wiring Diagram ...........cooeereerevrennn, 28
Wiring Schematic..............coeeuremrn.nn. 27



CONTENTS OF HARDWARE PACK

Parts Bag contents shown full size

Parts packed separately in carton

N
<@>
7/
(1) Locknut
3/8-24

(3) Tinnerman

Clips

N

q )

.7
(1) Locknut 5/16-18

(1) Large Flat Washer

(1) Hex Bolt 5/16-18 x 1-1/4

s

I

(1) Knob
(1) Washer
17/32 x 1 3/16 x 12 Gauge

Mulcher
Plate
oL o
i )
Steering I
Wheel Battery
Steering : :
Sleeve ! !
Owner's Manual Parts Bag

Parts bag contents not shown full size

(2) Lock Washers (2) Screws

#10 Ilﬂl]ﬂﬂ[lﬂllllﬂllﬂ #10x 5/8

(2) Washers
3/16x 3/4 x 16
Gauge

(2) Weld
Nuts #10

72
I 255 (O) =

N7 1/4-20

O (2) Washers (2) Lock
9/32 x5/8x 16 Washers
Gauge 1/4

(2) Shoulder Bolts

imm O

(2) Washers 17/32

(2) Washers 3/8

@ X 7/8 x 14 Gauge
j(Z) Gauge @ (2) Center-

x 15/16 x 12 Gauge Wheels lock Nuts
Steering
Wheel Insert @
5 Steering Wheel
Adapter
,Zj (2) Latch = Steering
Hook Extension
Assemblies Shaft ¢ ,
\ _______ 4

2
b
iloo

a1

N
—

= (2) Keys
15° Slope Sheet

Battery Caps
and Instructions




ASSEMBLY

Your new tractor has been assembled at the factory with exception of those parts left unassembled for shipping purposes.
To ensure safe and proper operation of your tractor all parts and hardware you assemble must be tightened securely. Use

the correct tools as necessary to insure proper tightness.

TOOLS REQUIRED FOR ASSEMBLY

A socket wrench set will make assembly easier. Standard
wrench sizes are listed.

(2) 7/16" wrenches Phillips Screwdriver
(1) 1/2" wrench Tire pressure gauge
(1) 9/16" wrench Utility knife

(1) 3/4" socket w/drive ratchet

When right or left hand is mentioned in this manual, it
means when you are in the operating position (seated
behind the steering wheel).

TO REMOVE TRACTOR FROM CARTON

UNPACK CARTON

* Remove all accessible loose parts and parts cartons
from carton (See page 5).

*  Cut, from top to bottom, along lines on all four corners
of carton, and lay panels flat.

* Check for any additional loose parts or cartons and
remove.

BEFORE ROLLING TRACTOR OFF SKID

ATTACH STEERING WHEEL (See Fig. 1)
PREASSEMBLE SLEEVE TO STEERING WHEEL
(See Fig. 1 Inset)

* Install sleeve retainer clips, evenly spaced around
steering wheel hub, with formed tabs toward the out-
side of hub.

* Press or lightly tap retainer clips fully onto steering
wheel hub.

* Presssteeringsleeve fully onto steering wheel hub and
clips.
ASSEMBLE ADJUSTABLE EXTENSION SHAFT

The steering wheel may be assembled in a high, medium,
orlow position. Position is determined by which of the three
mounting holes is used in the extension shaft,

* Slide extension shaft onto lower steering shaft. Align
desired mounting holes and install 5/16 hex bolt and
locknut. Tighten securely.

INSTALL STEERING WHEEL

* Position front wheels of the tractor so they are pointing
straight forward.

* Slide steering wheel adapter onto steering shaft exten-
sion.

* Position steering wheel and sleeve assembly so cross
bars are horizontal (left to right) and slide onto adapter.

* Assemble large flat washer and 3/8-24 locknut and
tighten securely.

* Snap steering wheel insert into center of steering
wheel.

* Remove protective plastic from tractor hood and grill.

6

' INSERT
\4 3/8-24 LOCKNUT

' LARGE FLAT
(o~ washer

ﬁ\\\
\\\\

STEERING . AV
WHEEL \\ (\i\\k ,,) )
\\\ S
RETAINER CLIP ‘\\\L—i//,/”
(TABTO OUTSIDN - STEERING
0 SLEEVE
STEERING <
WHEEL HUB N
/ ADAPTER
ADJUSTABLE
EXTENSION SHAFT
5/16 HEX BOLT
R N,
STEERING e LT
SLEEVE STy
§/16 LOCKNUT .. Lo
t W
LOWER PP
STEERING
SHAFT
FIG. 1
IMPORTANT: CHECK FOR AND REMOVE ANY STAPLES

IN SKID THAT MAY PUNCTURE TIRES WHERE TRACTOR

IS TO ROLL OFF

SKiD.

TO ROLL TRACTOR OFF SKID (See Fig. 8)

Raise attachment lift lever to its highest position.

Reclje?se parking brake by depressing clutch/brake
pedal.

Place gearshift lever in neutral (N) position.
Roll unit backwards off skid.

Remove banding holding discharge guard up against
tractor.



ASSEMBLY

HOW TO SET UP YOUR TRACTOR

PREPARE BATTERY (See Fig. 2)
CAUTION: Wear eye and face shield.
Wash hands or clothing immediately if

& accidentally in contactwith battery acid.

Do not smoke. Fumes from charged
battery acid are explosive.

Read the instructions included with the
battery ventcaps. Always wear gloves,
clothing and goggles to protect your
hands, skin and eyes.

Your tractor has a battery'charging system which is suffi-
cient for normal use. However, periodic charging of the
battery with an automotive charger will extend its life.

« See instructions packed with vent caps in parts bag.

e Fill battery with acid. Fill each cell until it reaches the
bottom of the vent wells. Do not overfill.

e Allow battery to stand and settle for at least thirty
minutes. After standing, check the battery cell acid
level. If below the vent wells, add more acid until the
correct level is reached.

While battery is standing (after adding acid) and later, while
battery is being charged, continue with assembly of unit.

IMPORTANT: TO MAXIMIZE THE LIFE OF YOUR
BATTERY, IT IS NECESSARY THAT THE BATTERY BE
CHARGED BEFORE USE. FAILURE TO CHARGE
Eﬁ\:'léTERY CAN RESULT IN A SHORTENED BATTERY

e Charge battery at a rate of 6 amperes for 1 hour. Use
a 12 volt battery charger. Observe all safety precau-
tions required for battery charging.

e Check the acid level after the battery is charged. If the
acid has fallen below the correct level, add distilled or
iron free water.

e Install the vent caps to cover the vent wells. Wash the
top of the battery with water to remove any acid, then
wipe dry.

e Check battery case for leakage to make sure that no
damage has occurred in handling.

o Dispose of excess battery acid. Neutralize acid for
disposal by adding it to two gallons of water in a five
gallon plastic container. Stir with a wooden or plastic
paddle while adding baking soda until the addition of
more soda causes no more foaming.

s Follow instructions on how to install battery.

CUT AWAY VIEW

VENT CAP
7~

VENT WELL

1
i

BATTERY
CELL ACID
LEVEL

INSTALL SEAT (See Fig. 3)

Adjust seat before tightening adjustment knob.

+« Remove cardboard packing on seat pan. »
e Place seat on seat pan and assemble shoulder bolt.

e Assemble adjustment knob and flat washer loosely.
Do not tighten.

e Tighten shoulder bolt securely.
o Lower seat into operating position and sit on seat.

e  Slide seat until acomfortable position is reached which
gllows you to press clutch/brake pedal all the way
own.

e Get off seat without moving its adjusted position.
o Raise seat and tighten adjustment knob securely.

SEAT

SEAT PAN

SHOULDER

ADJUSTMENT LARGE FLAT WASHER
BOLT
FIG. 3
CHECK TIRE PRESSURE

The tires on your tractor were overinflated at the factory for
shipping purposes. Correct tire pressure is important for
best cutting performance.

e Reduce tire pressure to PSI shown in “PRODUCT
SPECIFICATIONS” on page 3 of this manual.

CHECK DECK LEVELNESS
For best cutting results, mower housing should be properly

leveled. See “TO LEVEL MOWER HOUSING” in the
Service and Adjustments section of this manual.

CHECK FOR PROPER POSITION OF ALL
BELTS

See the figures that are shown for replacing motion and
mower blade drive belts in the Service and Adjustments
section of this manual. Verify that the belts are routed
correctly.

CHECK BRAKE SYSTEM

After you learn how to operate your tractor, check to see
that the brake is properly adjusted. See “TO ADJUST
BRAKE” in the Service and Adjustments section of this
manual.



ASSEMBLY

INSTALL BATTERY (See Figs. 4 and 5)

CAUTION: Do not short battery termi-
nals. Before installing battery, remove
metal bracelets, wristwatch bands,
rings, etc.

Positive terminal must be connected
first to prevent sparking from acciden-
tal grounding.

* Lift seat to raised position.
* Open battery box door..
* Be sure battery drain tube is attached to battery box.

* Lower battery into baﬁery box with battery terminals
toward front of tractor.

* Firstconnect RED battery cable to positive (+) terminal
with hex bolt, flat washer, lock washer and hex nut as
shown. Tighten securely.

* Connect BLACK grounding cable to negative (-) termi-
nal with remaining hex bolt, flat washer, lock washer
and hex nut. Tighten securely.

* Close battery box door.
Open battery box door for:

* Inspection for secure connections (to tighten hard-
ware).

* Inspection for corrosion.
* Testing battery.

* Jumping (if required).

* Periodic charging .

BATTERY
BOX DOOR

NEGATIVE

POSITIVE
(BLACK) CABLE

(RED) CABLE

LOCK WASHER

HEX NUT\\@‘;

) FLAT WASHER

8

POSITIVE (+) TERMINAL  NEGATIVE (-) TERMINAL

BATTERY
BOX DOOR

VENT CAPS

FIG. 4

FIG. 5




ASSEMBLY

INSTALL MULCHER PLATE
(See Figs. 6 and 7)

¢ [nstall two latch hooks to mulcher plate using screw, -

washer, lock washer, and weld nut as shown.
NOTE: Pre-assemble weld nut to latch hook by inserting

weld nut from the top with hook pointing down.
¢ Tighten hardware securely.

¢ Raise and hold deflector shield in upright position.
e Place front of mulcher plate over front of mower deck

opening and slide into place, as shown.

e Hook front latch into hole on front of mower deck.
o Hook rear latch into hole on back of mower deck.

A

operation.

CAUTION: Do not remove discharge
guard from mower. Raise and hold
guard when attaching mulcher plate
and allow it to rest on plate while in

WELD NUT FROM THE TOP

.

LOCK
WASHER

WASHER

\
\&\scnew

WASHER

MULCHER
PLATE

HOOK POINTS DOWN

@%7@:@@
X \

WELD
NUT

FIG. 6

TO CONVERT TO BAGGING OR
DISCHARGING

Simply remove mulcher plate and store in a safe place.
Your mower is now ready for discharging or installation of

optional grass catcher accessory.

DEFLECTOR
SHIELD

FIG. 7

v CHECKLIST

BEFORE YOU OPERATE AND ENJOY YOUR NEW
TRACTOR, WE WISH TO ASSURE THAT YOU RECEIVE
THE BEST PERFORMANCE AND SATISFACTION FROM
THIS QUALITY PRODUCT.

PLEASE REVIEW THE FOLLOWING CHECKLIST:

D N N N NN

v

v/

All assembly instructions have been completed.
No remaining loose parts in carton.

Battery is properly prepared and charged. (Minimum
1 hour at 6 amps).

Seat is adjusted comfortably and tightened securely.

All tires are properly inflated. (For shipping purposes,
the tires were overinflated at the factory).

Be sure mower deck is properly leveled side-to-side/
front-to-rear for best cutting results. (Tires must be
properly inflated for leveling).

Check mower and drive belts. Be sure they are routed
properly around pulleys and inside all belt keepers.

Check wiring. See that all connections are still secure
and wires are properly clamped.

WHILE LEARNING HOWTO USE YOURTRACTOR, PAY
EXTRAATTENTION TO THE FOLLOWING IMPORTANT
ITEMS:

v

4
v/
v/

Engine oil is at proper level.

Fuel tank is filled with fresh, clean, regular unleaded
gasoline.

Become familiar with all controls - their location and
function. Operate them before you start the engine.

Be sure brake system is in safe operating condition.



OPERATION

KNOW YOUR TRACTOR

READ THIS OWNER'S MANUAL AND SAFETY RULES BEFORE OPERATING YOUR TRACTOR

Compare the illustrations with your tractor to familiarize yourself with the locations of various controls and adjustments. Save
this manual for future reference.

IGNITION LIGHT
CLUTCH/BRAKE SWITCH SWHCH
PEDAL N POSITION
c’ z - <A p < -
N AN
LIFT LEVER ‘JJ i —
PLUNGER __J/?J Lo |
=) Ly
=7 ]
= PN N ATTACHMENT
ATTACHMENT . ‘!‘ Ll CLUTCH LEVER
LIFT LEVER ' [—
- ‘\ - ' —_— @
= \
» N 7
N N S
/] S . PR
e’ ~ - ”
Ty ~ -~ - -
T SN -
N/
7\ S
7l =i;
) ANERRER
IHNENE ~
1 !H
T
PARKING BRAKE
THROTTLE/CHOKE
CONTROL /
HEIGHT
ADJUSTMENT
KNOB :
GEARSHIFT
LEVER

FIG. 8

Our tractors conform to the safety standards of the American National Standurds Institute.

ATTACHMENT CLUTCH LEVER: Used to engage the
mower blades, or other attachments mounted to your
tractor.

LIGHT SWITCH POSITION: Tums the headlights on.
THROTTLE/CHOKE CONTROL: Used for starting and
controlling engine speed.

CLUTCH/BRAKE PEDAL: Usedfor declutchingand brak-
ing the tractor and starting the engine.

PARKING BRAKE: Locks clutch/brake pedal into the
brake position.

GEARSHIFT LEVER: Selects the speed and direction of
tractor.

10

ATTACHMENT LIFT LEVER: Used to raise and lower the
mower deck or other attachments mounted to your tractor.

LIFT LEVER PLUNGER: Used to release attachment ift
lever when changing its position.

IGNITION SWITCH: Used for starting and stopping the
engine. :
AMMETER:
battery.

HEIGHT ADJUSTMENT KNOB: Usedto adjust the mower
cutting height.

Indicates charging (+) or discharging (-) of



OPERATION

=0RzSiGHT IS BETTER
THEANNOSIGHT -

The operation of any tractor can result in foreign objects thrown into the eyes, which
can result in severe eye damage. Always wear safety glasses or eye shields while
operating your tractor or performing any adjustments or repairs. We recommend awide
vision safety mask for over the spectacles or standard safety glasses.

HOW TO USE YOUR TRACTOR

TO SET PARKING BRAKE (See Fig. 9)

¢ Depress clutch/brake pedal into full “BRAKE” position
and hold.

¢ Place parking brake lever in “ENGAGED” positionand
release pressure fromclutch/brake pedal. Pedal should
remain in “BRAKE” position. Make sure parking brake
will hold vehicle secure.

STOPPING (See Fig. 9)

MOWER BLADES -

¢ Move attachment clutch lever to “DISENGAGED” po-
sition.

GROUND DRIVE -

e Depress clutch/brake pedal into full “BRAKE” position.

e Move gearshift lever to neutral (N) position.

ENGINE -

*  Move throttle control to slow () position.

NOTE: Failure to move throttle control to slow (=)

position and allowing engine to idle before stopping may

cause engine to “backfire”.

e Turn ignition key to “OFF” position and remove key.
Always remove key when leaving tractor to prevent
unauthorized use.

* Never use choke to stop engine.

NOTE: Under certain conditions when tractor is standing
idle with the engine running, hot engine exhaust gases may
cause “browning” of grass. To eliminate this possibility,
always stop engine when stopping tractor on grass areas.

A

TO USE THROTTLE CONTROL (See Fig. 9)
Always operate engine at full throttle.

e Operating engine at less than full throttle reduces the
battery charging rate.

e  Full throttle offers the best bagging and mower perfor-
mance.

TO MOVE FORWARD AND BACKWARD

{See Fig. 9)

The direction and speed of movement ‘is controlled by the
gearshift lever.

e Start tractor with clutch/brake pedal depressed and
gearshift lever in neutral (N) position.

CAUTION: Always stop tractor com-
pletely, as described above, before leav-
ing the operator’s position; to empty
grass catcher, etc.

11

*  Move gearshift lever to desired position.
» Slowly release clutch/brake pedal to start movement.

IMPORTANT: BRING TRACTORTO ACOMPLETE STOP
BEFORE SHIFTING OR CHANGING GEARS. FAILURE
TO DO SO WILL SHORTEN THE USEFUL LIFE OF YOUR
TRANSAXLE.

THROTTLE/CHOKE
CONTROL

ATTACHMENT CLUTCH LEVER
“ENGAGED” POSITION

“DISENGAGED”
POSITION

PARKING BRAKE
“ENGAGED” POSITION

GEARSHIFT

“BRAKE” LEVER

POSITION

/\ “DISENGAGED”

POSITION

CLUTCH/BRAKE HEIGHT
PEDAL “DRIVE” ADJUSTMENT
POSITION KNOB

FIG. 9

TO ADJUST MOWER CUTTING HEIGHT
(See Fig. 9)

The cutting height is controlled by turning the height adjust-
ment knob in desired direction.

e Turn knob clockwise (/X) to raise cutting height.

* Turn knob counterclockwise (¥\) to lower cutting
height.

The cutting height range is approximately 1-1/2" to 4". The
heights are measured from the ground to the blade tip with
the engine not running. These heights are approximate
and may vary depending upon soil conditions, height of
grass and types of grass being mowed.

e Theaverage lawn should be cutto approximately 2-1/2
inches during the cool season and to over 3 inches
during hot months. For healthier and better looking
lawns, mow often and after moderate growth.

e For best cutting performance, grass over 6 inches in
height should be mowed twice. Make the first cut

1 H « th AnmA da Aacieas batolad
relatively high; the second to desired height.



OPERATION

TO OPERATE MOWER (See Fig. 10)

Yourtractoris equipped with an operator presence sensing
switch. Any attempt by the operator to leave the seat with
the engine running and the attachment clutch engaged will
shut off the engine. ’

¢ Select desired height of cut.

¢ Lower mower with attachment lift control.

* Start mower blades by engaging attachment clutch
control.

* TO STOP MOWER BLADES - disengage attachment
clutch control.

A

CAUTION: Do not operate the mower
without either the entire grass catcher,
on mowers so equipped, or the dis-
charge guard in place.

ATTACHMENT LIFT

LEVER HIGH POSITION
ATTACHMENT
CLUTCH LEVER Low
"DISENGAGED" ' P POSITION
POSITION - —j_’_'v;’_‘

N ’:\—\—;;
- "ENGAGED"
POSITION

TO OPERATE ON HILLS

A

* Choose the slowest speed before starting up or down
hills.

* Avoid stopping or changing speed on hills.

* If slowing is necessary, move throttle control lever to
slower position.

* If stopping is absolutely necessary, push clutch/brake
pedal quickly to brake position and engage parking
brake.

CAUTION: Do not drive up or down
hills with slopes greater than 15° and
do not drive across any slope.

12

* Move gearshift lever to 1st gear. Be sure you have
allowed room for tractor to roll slightly as you restart
movement.

* Torestartmovement, slowly release parking brake and
clutch/brake pedal. :

* Make all turns slowly.

TO TRANSPORT

* Raise attachment lift to highest position with attach-
ment lift control.

*  When pushing or towing your tractor, be sure gearshift
lever is in neutral (N) position.

* Do not push or tow tractor at more than five (5) MPH.

NOTE: To protect hood from damage when transporting
yourtractoronatruckoratrailer, be sure hoodis closed and
securedtotractor. Use an appropriate means of tying hood
to tractor (rope, cord, etc.).

BEFORE STARTING THE ENGINE

CHECK ENGINE OIL LEVEL (See Fig. 16)

e Theengineinyourtractor has been shipped, from the
factory, already filled with summer weight oil.

* Check engine oil with tractor on level ground.

* Remove oilfill cap/dipstick and wipe clean, reinsert the
dipstick and screw cap tight, wait for a few seconds,
remove and read oil level. If necessary, add oil until
“FULL" mark on dipstick is reached. Do not overfill.

* For cold weather operation you should change oil for
easier starting (See “OIL VISCOSITY CHART” in the
Customer Responsibilities section of this manual).

* Tochange engine oil, see the Customer Responsibili-
ties section in this manual.

ADD GASOLINE

* Fill fuel tank. Use fresh, clean, regular unleaded
gasoline. (Use of leaded gasoline will increase carbon
and lead oxide deposits and reduce valve life).

IMPORTANT: WHEN OPERATING IN TEMPERATURES

BELOW 32°F(0°C), USE FRESH, CLEAN WINTER GRADE

GASOLINE TO HELP INSURE GOOD COLD WEATHER
STARTING.

WARNING: Experience indicates that alcohol blended
fuels (called gasohol or using ethanol or methanol) can
attract moisture which leads to separation and formation of
acids during storage. Acidic gas can damage the fuel
system of an engine while in storage. To avoid engine
problems, the fuel system should be emptied before stor-
age of 30 days or longer. Drain the gas tank, start the
engine and let it run until the fuel lines and carburetor are
empty. Use fresh fuel next season. See Storage Instruc-
tions for -additional information. Never use engine or
carburetor cleaner products in the fuel tank or permanent
damage may occur.

A

CAUTION: Fill to bottom of gas tank
filler neck. Do notoverfill. Wipe off any
spilled oil or fuel. Do not store, spill or
use gasoline near an open flame.




OPERATION

TO START ENGINE (See Fig. 9)

When starting engine for the first time or if engine has run
out of fuel, it will take extra cranking time to move fuel from
the tank to the engine.

o Depress clutch/brake pedal and set parking brake.
e Place gearshift lever in neutral (N) position.
e Move attachment clutch to “DISENGAGED” position.

e Move throttle control lever to choke ([\|) position for
cold engine start. For warm engine start, move throttle
control to fast (<€) position.

e Insertkeyintoignitionandtumn key clockwise to “START”
position and release key as soon as engine starts. Do
not run starter continuously for more than fifteen
seconds per minute. If engine does not start after
several attempts, move throttle control to fast (%)
position, wait a few minutes and try again.

e When engine starts, move throttle control to desired
position.

o Allow engine to warm up for a few minutes before
engaging drive or attachments.

NOTE: If at a high altitude (above 3000 feet) or in cold
temperatures (below 32°F), the carburetor fuel mixture
may need to be adjusted for best engine performance. See
“TO ADJUST CARBURETOR” in the Service and Adjust-
ments section of this manual.

MOWING TIPS

Tire chains cannot be used when the mower housing
is attached to unit.

e Mower should be properly leveled for best mowing
performance. See “TO LEVEL MOWER HOUSING”in
the Service and Adjustments section of this manual.

e The left hand side of mower should be used for trim-
ming.

e Drive so that clippings are discharged onto the area
that has been cut. Have the cut area to the right of the
machine. This will result in a more even distribution of
clippings and more uniform cutting.

e When mowing large areas, start by turning to the right
so that clippings will discharge away from shrubs,
fences, driveways, etc. After one or two rounds, mow
in the opposite direction making left hand turns until
finished (See Fig. 11).

o If grass is extremely tall, it should be mowed twice to
reduce load and possible fire hazard from dried clip-
pings. Make first cut relatively high; the second to the
desired height.

e Do not mow grass when it is wet. Wet grass will plug
mower and leave undesirable clumps. Allow grass to
dry before mowing.

e Always operate engine at full throttle when mowing to
assure better mowing performance and proper dis-
charge of material. Regulate ground speed by select-
ing a low enough gear to give the mower cutting

P

performance as well as the quality of cut desired.

13

* When operating attachments, select a ground speed
that will suit the terrain and give best performance of
the attachment being used.

r .

e

FiG. 11

MULCHING MOWING TIPS

IMPORTANT: FOR BEST PERFORMANCE, KEEP
MOWER HOUSING FREE OF BUILT-UP GRASS AND
TRASH. CLEAN AFTER EACH USE.

e The special mulching blade will recut the grass clip-
pings many times and reduce them in size so that as
they fall onto the lawn they will disperse into the grass
and not be noticed. Also, the mulched grass will
biodegrade quickly to provide nutrients for the lawn.
Always mulch with your highest engine (blade) speed
als this will provide the best recutting action of the
blades.

s Avoid cutting your lawn when itis wet. Wet grass tends
to form clumps and interferes with the mulching action.
The best time to mow your lawn is the early afternoon.
At this time the grass has dried and the newly cut area
will not be exposed to the direct sun.

e Forbestresults, adjustthe mower cutting height so that
the mower cuts off only the top one-third of the grass
blades (See Fig. 12). For extremely heavy mulching,
reduce your width of cut and mow slowly.

e Certain types of grass and grass conditions may re-
quire that an area be mulched a second time to com-
pletely hide the clippings. When doing a second ct,
mow across or perpendicular to the first cut path.

e Change your cutting pattern from week to week. Mow
north fo south one week then change to eastto west the
next week. This will help prevent matting and graining
of the lawn.




CUSTOMER RESPONSIBILITIES

MAINTENANCE SCHEDULE
FILL IN DATES

REGULAR SERVICE <<

AS YOU COMPLETE - (,OQ\

Check Brake Operation

v

Check Tire Pressure

v

ANANAN

Check for Loose Fasteners

Sharpen/Replace Mower Blades

Lubrication Chart

A\

Check Battery Level/Recharge

Clean Battery and Terminals

JOo—HO>I~

Check Transaxle Cooling

ANANANAN
AN

Adjust Blade Belt(s) Tension

Vs

Adjust Motion Drive Belt(s) Tension

Vs

Check Engine Oil Level (V4

Change Engine Oil v

Clean Air Filter

Clean Air Screen

Inspect Muffler/Spark Arrester

Replace Oil Filter (If equipped)

Vi

Clean Engine Cooling Fins

mZ—-0OzZm

v

Replace Spark Plug

vV |V

Replace Air Filter Paper Cartridge

Replace Fuel Filter

v
v

1- Change more often when operating under a heavy load or in high ambient temperatures. 3 - Jf equipped with oil filter, change oil every 50 hours.

2 - Service more often when operating in dirty or dusty conditions.

GENERAL RECOMMENDATIONS

4 - Replace blades more often when mowing in sandy soil.
5 - If equipped with adjustable system.

LUBRICATION CHART

The warranty on this tractor does not cover items that have (@ SPINDLE ZERK [ SPINDLE ZERK )

been subjected to operator abuse or negligence. To
receive full value fromthe warranty, operator must maintain

tractor as instructed in this manual.

Some adjustments will need to be made periodically to BEARING ZERK | *_

properly maintain your tractor.

'

LEX Y T

H
T NFRONT WHEEL @
* ) BEARING ZERK

(@ FRONT WHEEL

All adjustments in the Service and Adjustments section of B
this manual should be checked at least once each season. . ENGINE ()

* Once a year you should replace the spark plug, clean
or replace air filter, and check blades and belts for
wear. A new spark plug and clean air filter assure CLUTCH
proper air-fuel mixture and help your engine run better PIVOT(S)

and last longer.

BEFORE EACH USE

* Check engine oil level.

* Check brake operation.

* Check tire pressure.

*  Check for loose fasteners.

(D ATTACHMENT

GEARSHIFT (D
PIVOTS

(® SAE 30 OR 10W30 MOTOR OIL API - 5
(2 GENERAL PURPOSE GREASE
(® REFER TO CUSTOMER RESPONSIBILITIES “ENGINE” SECTION

IMPORTANT: DO NOT OIL OR GREASE THE PIVOT POINTS

WHICH HAVE SPECIAL NYLON BEARINGS. VISCOUS LUBRI-

CANTS WILL ATTRACT DUST AND DIRT THAT WILL SHORTEN

THE LIFE OF THE SELF-LUBRICATING BEARINGS. IF YOU

FEEL THEY MUST BE LUBRICATED, USE ONLY A DRY, POW-
14 DERED GRAPHITE TYPE LUBRICANT SPARINGLY.



CUSTOMER RESPONSIBILITIES

TRACTOR

Always observe safety rules when performing any mainte-
nance.

BRAKE OPERATION

If tractor requires more than six (6) feet stopping distance
at high speed in highest gear, then brake must be adjusted.
(See “TO ADJUST BRAKE"” in the Service and Adjust-
ments section of this manual).

TIRES

e Maintain proper air pressure in all tires (See “PROD-
UCT SPECIFICATIONS” on page 3 of this manual).

e Keep tires free of gasoline, oil, or insect control chemi-
cals which can harm rubber.

e Avoid stumps, stones, deep ruts, sharp objects and
other hazards that may cause tire damage.

BLADE CARE

For best results mower blades must be kept sharp. Re-
place bent or damaged blades.

BLADE REMOVAL (See Fig. 13)

e Raise mower to highest position to allow access to
blades.

e Remove hexbolt, lock washerand flat washer securing
blade.

» Install new or resharpened blade with trailing edge up
towards deck as shown.

e Reassemble hex bolt, lock washer and flat washer in
exact order as shown.

o Tighten bolt securely (30-35 Ft. Lbs. torque).
IMPORTANT: BLADEBOLT IS GRADE 8HEAT TREATED.

NOTE: We do not recommend sharpening blade - butif you
do, be sure the blade is balanced.

MANDREL
ASSEMBLY

TRAILING EDGE
FLAT WASHER

LOCK WASHER

HEX BOLT
(GRADE 8)*

*A GRADE 8 HEAT TREATED BOLT CAN BE

IDENTIFIED BY SIX LINES ON THE BOLT HEAD.

FIG. 13

15

TO SHARPEN BLADE (See Fig. 14)

Care should be taken to keep the blade balanced. An
unbalanced blade will cause excessive vibration and even-
tual damage to mower and engine.

e Theblade can be sharpened with a file or on a grinding
wheel. Do not attempt to sharpen while on the mower.

e Tocheckblade balance, you will need a 5/8" diameter
steel bolt, pin, or acone balancer. (When using a cone
balancer, follow the instructions supplied with bal-
ancer).

+ Slide blade onto an unthreaded portion of the steel bolt

or pin and hold the bolt or pin parallel with the ground.

. |If blade is balanced, it should remain in a horizontal

position. If either end of the blade moves downward,
sharpen the heavy end until the blade is balanced.

NOTE: Do not use a nail for balancing blade. The lobes of
the center hole may appear to be centered, but are not.

CENTER HOLE

5/8" BOLT
ORPIN

FIG. 14

BATTERY (See Fig. 15)

Your tractor has a battery charging system which is suffi-
cient for normal use. However, periodic charging of the
battery with an automotive charger will extend its life.

¢ Acid solution level in each battery cell should be even
with bottoms of vent wells. Add only distilled orironfree
water if necessary. Do not overfill.

e Keep battery and terminals clean.

o Keep battery bolts tight.

o Keepventcapstightand smallventholesincaps open.
o Recharge at 6 amperes for 1 hour.



CUSTOMER RESPONSIBILITIES

TO CLEAN BATTERY AND TERMINALS

Corrosion and dirt on the battery and terminals can cause
the battery to “leak” power. ‘

*  Open battery box door.

*  Disconnect BLACK battery cable first then RED bat-
" tery cable and remove battery from tractor.

* Wash battery with solution of four tablespoons of
baking soda to one gallon of water. Be careful notto get
the soda solution into the cells.

* Rinse the battery with plain water and dry.

¢ Cleanterminals and battery cable ends with wire brush
until bright. :

* Coat terminals with grease or petroleum jelly.

* Reinstall battery (See “INSTALL BATTERY” in the
Assembly section of this manual).

CUT AWAY VIEW VENT CAP
VENT
/ WELL
| - T —1 | S—
- BATTERY
/ CELL ACID
2 / g LEVEL
/4
:::::J :-::—:EEEEE‘
FIG. 15
V-BELTS

Check V-belts for deterioration and wear after 100 hours of
operation and replace if necessary. The belts are not
adjustable. Replace belts if they begin to slip from wear.

TRANSAXLE COOLING

Keep transaxle free from build-up of dirt and chaff which
can restrict cooling.

ENGINE

LUBRICATION

Only use high quality detergent oil rated with API service
classification SG. Select the oil's SAE viscosity grade
according to your expected operating temperature.

SAE VISCOSITY GRADES

|

°F -20° 0° 30°  32° 40° 60° 80° 100°

°C_-30° -20° -10° 0° 10° 20° 30° 40°
TEMPERATURE RANGE ANTICIPATED BEFORE NEXT OIL CHANGE

NOTE: Although multi-viscosity oils (5W30, 10W30 etc.)
improve starting in cold weather, these multi-viscosity oils
will result in increased oil consumption when used above
32°F. Check your engine oil level more frequently to avoid
possible engine damage from running low on oil.

Change the oil after the first two hours of operation and
every 25 hours thereafter or at least once a year if the
tractor is not used for 25 hours in one year.

16

Check the crankcase oil level before starting the engin'e
and after each eight (8) hours of operation. Tighten oil fill
cap/dipstick securely each time you check the oil level.

TO CHANGE ENGINE OIL (See Fig. 16)

Determine temperature range expected before oil change.
All oil must meet API service classification SG.

* Be sure tractor is on level surface.
*  Oil will drain more freely when warm.
* Catch oil in a suitable container.

* Remove oil fill cap/dipstick. Be careful not to allow dirt
to enter the engine when changing oil.

* Remove drain plug. .

* After oil has drained completely,
and tighten securely.

* Refill engine with oil through oil fill dipstick tube. Pour
slowly. Do not overfill. For approximate capacity see
“PRODIUCT SPECIFICATIONS” on page 3 of this
manual.

* Use gauge on oil fill cap/dipstick for checking level. Be
sure dipstick cap is tightened securely for accurate
reading. Keep oil at “FULL” iine on dipstick.

replace oil drain plug

OIL DRAIN
PLUG

OIL FILL
CAP/DIPSTICK

FIG. 16

AIR FILTER (See Fig. 17)

Your engine will not run properly using a dirty air filter.
Clean the foam pre-cleaner after every 25 hours of opera-
tion or every season. Service paper cartridge every 100
hours of operation or every season, whichever occurs first.

Service air cleaner more often under dusty conditions.
* Remove knob(s) and cover.

TO SERVICE PRE-CLEANER

* Slide foam pre-cleaner off cartridge.

* Washitin liquid detergent and water.

* Squeezeitdry in a clean cloth.

* Saturate it in engine oil. Wrap it in clean, absorbent
cloth and squeeze to remove excess oil.

* If very dirty or damaged, replace pre-cleaner.
* Reinstall pre-cleaner over cartridge.
* Reinstall cover and secure with knob(s).



CUSTOMER RESPONSIBILITIES

TO SERVICE CARTRIDGE
* Remove cartridge nut.

e Carefully remove cartridge to prevent debris from en-
tering carburetor. Clean base carefully to prevent
debris from entering carburetor.

e Cleancartridge by tapping gently on flat surface. Ifvery
dirty or damaged, replace cartridge.

* Reinstall cartridge, nut, precleaner, cover and secure
with knob(s).

IMPORTANT: PETROLEUM SOLVENTS, SUCH AS
KEROSENE, ARE NOT TO BE USED TO CLEAN THE
CARTRIDGE. THEY MAY CAUSE DETERIORATION OF
THE CARTRIDGE. DO NOT OIL CARTRIDGE. DO NOT
USE PRESSURIZED AIR TO CLEAN OR DRY
CARTRIDGE.

COVER KNOB ""/—?

CARTRIDGE NUT
COVER /
PAPER
' CARTRIDGE
FOAM
PRE-CLEANER
BASE

FIG. 17

CLEAN AIR SCREEN (See Fig. 18)

Air screen must be kept free of dirt and chaff to prevent
engine damage from overheating. Clean with a wire brush
-or compressed air to remove dirt and stubborn dried gum
fibers. -

ENGINE COOLING FINS (See Fig. 18)

Remove any dust, dirt or oil from engine cooling fins to
prevent engine damage from overheating.

e Remove oil fill cap/dipsstick.

° Remove bolts from blower housing and lift housing off
engine.

e Usecompressed air or stiff bristle brush to thoroughly
clean engine cooling fins.

¢ To reassemble, reverse above procedure.

BOLTS AIR SCREEN

BOLTS

DIPSTICK
TUBE
ASSEMBLY

ENGINE COOLING FINS

FIG. 18

MUFFLER

Inspect and replace corroded muffler and spark arrester (if
equipped) as it could create a fire hazard and/or damage.

SPARK PLUGS

Replace spark plugs at the beginning of each mowing
season or after every 100 hours of operation, whichever
occurs first. Spark plug type and gap setting are shown in
“PRODUCT SPECIFICATIONS” on page 2 of this manual.

ENGINE OIL FILTER

Replace the engine oil filter every season or every other oil
change if the tractor is used more than 100 hours in one
year.

* Unscrew old filter by turning counterclockwise. Use a
suitable container to catch oil.

e Apply a thin coating of new engine oil to rubber gasket
on replacement oil filter.

* Install replacement oil filter by turning clockwise until

rubber gasket contacts mounting surface, then tighten
filter an additional 1/2 to 3/4 turn. ‘

e Fill crankcase with new oil (See “TO CHANGE EN-
GINE OIL” in this section of this manual). For approxi-
mate capacity see “PRODUCT SPECIFICATIONS” on
page 3 of this manual.

e Startengine and check for oil leaks. Correct any leaks
before placing engine into full operation.

IN-LINE FUEL FILTER (See Fig. 19)

The fuelfilter should be replaced once each season. If fuel
filter becomes clogged, obstructing fuel flow to carburetor,
replacement is required.

e With engine cool, remove filter and plug fuel line
sections.

* Place new fuel filter in position in fuel line with arrow
pointing towards carburetor.

* Be sure there are no fuel line leaks and clamps are
properly positioned.

* Immediately wipe up any spilled gasoline.
CLAMP

FUEL
FILTER

CLEANING

Clean engine, battery, seat, finish, etc. of all foreign
matter.

* Keepfinished surfaces and wheels free of al
oil, etc.

* Protect painted surfaces with automotive type wax.

We do not recommend using a garden hose to clean your

tractor unless the electrical system, muffler, air filter and
carburetor are covered to keep water out. Water in engine

«)
[V
[2}
(@]

17 can resultin a shortened engine life.



SERVICE AND ADJUSTMENTS

plug.

CAUTION: BEFORE PERFORMING ANY SERVICE OR ADJUSTMENTS:
* Depress clutch/brake pedal fully and set parking brake.
* Place gearshift lever in neutral (N) position.

* Place attachment clutch in “DISENGAGED” position.

* Turn ignition key “OFF” and remove key.

* Make sure the blades and all moving parts have completely stopped.
* Disconnect spark plug wire from spark plug and place wire where it cannot come in contact with

TRACTOR |
TO REMOVE MOWER (See Fig. 20)

Mower will be easier to remove from the right side of tractor.
¢ Place attachment clutch in “DISENGAGED” position.

* Move attachment lift lever forward to lower mowerto its
lowest position.

* Roll belt off engine pulley.

* Disconnect clutch rod from clutch lever by removing
retainer spring.

* Disconnect anti-sway bar from chassis bracket by
removing retainer spring.

* Disconnect suspension arms from rear deck brackets
by removing retainer springs.

¢ Disconnect front links from deck by removing retainer
springs.

* Raise lift lever to raise suspension arms. Slide mower
out from under tractor.

IMPORTANT: |IF AN ATTACHMENT OTHER THAN THE
MOWER IS TO BE MOUNTED TO THE TRACTOR, THE
R.H.AND L.H. SUSPENSION ARMS MUST BE REMOVED
FROM TRACTOR.

TO INSTALL MOWER (See Fig. 20)

* Raise attachment lift lever to its highest position.

* Slide mower under tractor with discharge guard to right
side of tractor.

* Lower lift lever to its lowest position.
* Install mower in reverse order of removal instructions.

18

CLUTCH ROD

SUSPENSION
ARMS

RETAINER
SPRING

ANTI-SWAY BAR

RETAINER
SPRINGS
(BOTH SIDES)

CLUTCH LEVER

RETAINER
SPRING

ENGINE
PULLEY

,Q}f’);\RETAINER
Y  SPRINGS
VN

. (BOTH SIDES)

FIG. 20




SERVICE AND ADJUSTMENTS

TO LEVEL MOWER HOUSING

Adjust the mower while tractor is parked on level ground or
driveway. Make sure tires are properly inflated (See
“PRODUCT SPECIFICATIONS” on page 3 of this manual).
Iftires are over or underinflated, you will not properly adjust
your mower.

SIDE-TO-SIDE ADJUSTMENT (See Figs. 21 and 22)
¢ Raise mower to its highest position.

e Atthe midpoint of both sides of mower, measure height
from bottom edge of mower to ground. Distance “A”on
both sides of mower should be the same or within 1/4"
of each other.

e |f adjustment is necessary, make adjustment on one
side of mower only.

* To raise one side of mower, tighten lift link adjustment
nut on that side.

¢ To lower one side of mower, loosen lift link adjustment
nut on that side. '

NOTE: Three full turns of adjustment nut will change
mower height about 1/8".

e Recheck measurements after adjusting.

BOTTOM EDGE BOTTOM EDGE
OF MOWER TO OF MOWER TO
GROUND GROUND
o [
o ° o
A ) A
-——IL- ' GROUND LINE —— —t—
FIG. 21
SUSPENSION ARM

LIFT LINK
ADJUSTMENT NUT

FIG. 22

19

FRONT-TO-BACK ADJUSTMENT (See Figs. 23 and 24)

IMPORTANT: DECKMUST BE LEVEL SIDE-TO-SIDE. IF
THE FOLLOWING FRONT-TO-BACK ADJUSTMENT 1S
NECESSARY, BE SURE TO ADJUST BOTH FRONT LINKS
E%UEALLY SO MOWER WILL STAY LEVEL SIDE-TO-

To obtain the best cutting results, the mower housing
should be adjusted so that the front is approximately 1/4" to
3/4" lower than the rear when the mower is in its highest
position.

Check adjustment on right side of tractor. Measure dis-
tance “D” directly in front and behind the mandrel at bottom
edge of mower housing as shown.

e Before making any necessary adjustments, check that
both front links are equal in length. Both links should
be approximately 10-3/8".

s [flinks are not equal in length, adjust one link to same
length as other link.

e To lower front of mower loosen nut “E” on both front
links an equal number of turns.

e When distance “D” is 1/4" to 3/4" lower at front than
rear, tighten nuts “F” against trunnion on both front
links.

¢ Toraisefront of mower, loosen nut “F” fromtrunnion on
both front links. Tighten nut “E” on both front links an
equal number of turns.

e When distance “D” is 1/4" to 3/4" lower at front than
rear, tighten nut “F” againsttrunnion on both front links.

e Recheck side-to-side adjustment.

MANDREL

FIG. 23

NUT "E"

NUT "F"

FRONT LINKS

TRUNNION

FIG. 24



SERVICE AND ADJUSTMENTS

TO REPLACE MOWER BLADE DRIVE BELT
(See Fig. 25) s

The mower blade drive belt may be replaced without tools.
Park the tractor on level surface. Engage parking brake.

BELT REMOVAL -

* Remove mower from tractor (See “TO REMOVE
MOWER? in this section of this manual).

*  Work belt off both mandrel pulleys and idler pulley.
¢ Pull belt away from mower.

BELT INSTALLATION -

* Install new belt in reverse order of removal.

* Make sure beltisin all pulley grooves and inside all belt
guides. :

IDLER
PULLEY

MANDREL
PULLEYS

FIG. 25

TO ADJUST BRAKE (See Fig. 26)

Your tractor is equipped with an adjustable brake system
which is mounted on the right side of the transaxle.

If tractor requires more than six (6) feet stopping distance
athigh speed in highest gear, then brake must be adjusted.

* Depressclutch/brake pedaland engage parkingbrake.

* Measure distance between brake operating arm and
nut “A” on brake rod.

* Ifdistance is otherthan 1-1/2", loosen jamnutandturn
nut “A” until distance becomes 1-1/2". Retighten jam
nut against nut “A”.

* Roadtesttractorforproper stopping distance as stated
above. Readjust if necessary. If stopping distance is
still greater than six (6) feet in highest gear, further
maintenance is necessary. Contact your nearest au-
thorized service center/department.

20

WITH PARKING BRAKE “ENGAGED”

NUT “A”
JAM NUT

OPERATING ARM

TO REPLACE MOTION DRIVE BELT
(See Fig. 27)
Park the tractor on level surface. Engage parking brake.

For assistance, there is a belt installation guide decal on
bottom side of left footrest.

* Remove mower (See “TO REMOVE MOWER” in this
section of this manual).

* Remove upper belt keeper.
* Remove belt from stationary idler and clutching idler.

* Pull belt slack toward rear of tractor. Remove belt
upwards from transaxle pulley by deflecting belt keep-
ers.

* Pullbelttoward front of tractor and remove downwards
from around engine pulley.

* Install new belt by reversing above procedure.
IMPORTANT: MAKE SURE UPPER BELT KEEPER IS
POSITIONED PROPERLY BETWEEN LOCATOR TABS.

ENGINE \k
PULLEY

- LOCATOR
CLUTCHING —_]| TABS

IDLER

T~ UPPER BELT
§ KEEPER
STATIONARY —
IDLER

TRANSAXLE
PULLEY

FIG. 27



SERVICE AND ADJUSTMENTS

TRANSAXLE SHIFTER LINKAGE AND AD-
JUSTMENT (See Figs. 28 and 29)

The transaxle should be in neutral when the gear shiftlever
is in the neutral (N) (lock gate) position. The adjustment is
preset at the factory; however, if adjustment is needed,
proceed as follows:

¢ Make sure transaxle is in neutral (N).
e Loosen two locknuts on tie rod.

e Turn center rod until gearshift lever falls into neutral
lock gate on fender console.

e Tighten locknuts securely.

GEARSHIFT LEVER

NEUTRAL
LOCK GATE

\

N\

FIG. 28

LOCKNUT

CENTER ROD

TIRE ROD TRANSAXLE

fo

FIG. 29

TO ADJUST STEERING WHEEL ALIGNMENT

If steering wheel crossbars are not horizontal (left to right)
whenwheels are positioned straight forward, remove steer-
ing wheel and reassemble per instructions in the Assembly
section of this raanual.

FRONT WHEEL TOE-IN/CAMBER

The front wheel toe-in and camber are not adjustable on
your tractor. If damage has occurred to affect the front
wheel toe-in or camber, contact your nearest authorized
service center/department.

TO REMOVE WHEEL FOR REPAIRS
(See Fig. 30)
* Block up axle securely.

« Removeaxle cover, retainingring and washersto allow
wheel removal (rear wheel contains a square key - Do
not lose).

e Repair tire and reassemble.

e Onrear wheels only: align grooves in rear wheel hub
and axle. Insert square key.

21

¢ Replace washers and snap retaining ring securely in
axle groove.

¢ Replace axle cover.

WASHERS

RETAINING
RING

N

AXLE COVER

!
< SQUARE KEY

(REAR WHEEL ONLY)

FIG. 30

TO START ENGINE WITH A WEAK BATTERY
(See Fig. 31)

CAUTION: Lead-acid batteries gener-
ateexplosive gases. Keep sparks, flame
and smoking materials away from bat-
teries. Always wear eye protection
when around batteries.
If your battery is too weak to start the engine, it should be
recharged. If “jumper cables” are used for emergency
starting, follow this procedure:
IMPORTANT: YOURTRACTOR IS EQUIPPEDWITHA 12
VOLT NEGATIVE GROUNDED SYSTEM. THE OTHER
VEHICLE MUST ALSO BE A 12 VOLT NEGATIVE

GROUNDED SYSTEM. DO NOT USE YOUR TRACTOR
BATTERY TO START OTHER VEHICLES.

TO ATTACH JUMPER CABLES -

¢ Connect each end of the RED cable to the POSITIVE
(+) terminal of each battery, taking care not to short
against chassis.

s Connect one end of the BLACK cable to the NEGA-
TIVE (-) terminal of fully charged battery.

e Connect the other end of the BLACK cable to good
CHASSIS GROUND, away from fuel tank and battery.

TO REMOVE CABLES, REVERSE ORDER -

e  BLACK cable first from chassis and then from the fully
charged battery.

e RED cable last from both batteries.




SERVICE AND ADJUSTMENTS

NEGATIVE TERMINAL

/

POSITIVE TERMINAL

CHASSIS

g CABLES

~—~~_CHARGED

BATTERY

POSITIVE TERMINAL NEGATIVE TERMINAL

HOOD

HEADLIGHT
WIRE

CONNECTOR

FIG. 31

TO REPLACE HEADLIGHT BULB

* Raise hood.

*  Pull bulb holder out of the hole in the backside of the
grill.

* Replace bulb in holder and push bulb holder securely
back into the hole in the backside of the grill.

* Close hood.

INTERLOCKS AND RELAYS

Loose or damaged wiring may cause your tractor to run
poorly, stop running, or prevent it from starting.

* Check wiring. See electrical wiring diagram in the
Repair Parts section of this manual.

TO REPLACE FUSE

Replace with 30 amp automotive-type plug-in fuse. The
fuse holder is located behind the dash.

TO PEMOVE HOOD AND GRILL ASSEMBLY
(See Fig. 32)

* Raise hood.

* Unsnap headlight wire connector.

* Standinfrontoftractor. Grasp hood atsides, tilt toward
engine and lift off of tractor.

* Toreplace, reverse above procedures.

22

FIG. 32

ENGINE

TO ADJUST THROTTLE CONTROL CABLE
(See Fig. 33)

The throttle control has been preset at the factory and
adjustment should not be necessary. Check adjustmentas
described below before loosening cable. If adjustment is
necessary, proceed as follows:

* With engine not running, move throttle control lever
from slow (-m) to choke (/) position. Slowly move
lever from choke (IN/) to fast (<) position.

* Checkthat holes “A” in governor control lever and hole
in governor plate line-up. If holes “A” are not aligned,
loosen clamp screw and move throttle cable until holes
are aligned. Tighten clamp screw securely.

GOVERNOR
CONTROL LEVER

GOVERNOR
CONTROL PLATE

HOLES “A” CLAMP THROTTLE
SCREW CABLE
FIG. 33




SERVICE AND ADJUSTMENTS

TO ADJUST CARBURETOR (See Fig. 34)

The carburetor has been preset at the factory and adjust-
ment should not be necessary. However, minor adjust-
ment may be required to compensate for differences in fuel,
temperature, altitude or load. If the carburetor does need
adjustment, proceed as follows:

In general, turning idle mixture valve in (clockwise) de-
creases the supply of fuel to the engine giving a leaner fuel/
air mixture. Turning the idle mixture valve out (counter-
clockwise) increases the supply of fuel to the engine giving
a richer fuel/air mixture.

IMPORTANT: DAMAGE TO THE NEEDLE VALVE AND
THE SEAT IN CARBURETOR MAY RESULT IF SCREW IS
TURNED IN TOO TIGHT.

PRELIMINARY SETTING -

e Aircleanerassembly must be assembled to the carbu-
retor when making carburetor adjustments.

* Be sure the throttle control cable is adjusted properly
(see above).

*  With engine off turn idle mixture valve in (clockwise)
closing it finger tight and then turn out (counterclock-
wise) 1 full turn.

FINAL SETTING -

e Startengine and allow to warm for five minutes. Make
final adjustments with engine running and shift/motion
control lever in neutral (N) position.

¢ Move throttle control lever to slow () position. With
finger, rotate and hold throttle lever againstidle speed
screw. Turn idle speed screw to attain 1750 RPM.

e While still holding throttle iever against idle speed
screw, turn idle mixture valve in (clockwise) until en-
gine begins todie and then turn out (counterclockwise)
until engine runs rough. Turn valve to a point midway
between those two positions. Release throttle lever.

23

ACCELERATION TEST -

° Move throttle control lever from slow () to fast (<)
position. If engine hesitates or dies, turn idle mixture
valve out (counterclockwise) 1/8 turn. Repeattestand
continue to adjust, if necessary, until engine acceler-
ates smoothly.

High speed stop is factory adjusted. Do not adjust -
damage may result.

IMPORTANT: NEVER TAMPER WITH THE ENGINE
GOVERNOR, WHICH IS FACTORY SET FOR PROPER
ENGINE SPEED. OVERSPEEDING THE ENGINE ABOVE
THE FACTORY HIGH SPEED SETTING CAN BE
DANGEROUS. IF YOU THINK THE ENGINE-GOVERNED
HIGH SPEED NEEDS ADJUSTING, CONTACT YOUR
NEAREST AUTHORIZED SERVICE CENTER/
DEPARTMENT, WHICH HAS PROPER EQUIPMENT AND

EXPERIENCE TO MAKE ANY NECESSARY
ADJUSTMENTS.
THROTTLE IDLE SPEED
LEVER \ SCREW
N /

IDLE MIXTURE
VALVE

FIG. 34



STORAGE

Immediately prepare your tractor for storage at the end of
the season or if the tractor will not be used for 30 days or
more. :

CAUTION: Never store the tractor with
gasoline in the tank inside a building
where fumes may reach an open flame
or spark. Allow the engine to cool
before storing in any enclosure.

TRACTOR

Remove mower from tractor for winter storage. When
mower is to be stored for.a period of time, clean it thor-
oughly, remove all dirt, grease, leaves, etc. Store in a
clean, dry area.

* Cleanentire tractor (See “CLEANING” in the Customer
Responsibilities section of this manual).

* Inspect and replace belts, if necessary (See belt re-
placement instructions in the Service and Adjustments
section of this manual).

* Lubricate as shown in the Customer Responsibilities
section of this manual.

* Be sure that all nuts, bolts and screws are securely
fastened. Inspect moving parts for damage, breakage
and wear. Replace if necessary.

* Touch up all rusted or chipped paint surfaces; sand
lightly before painting.

- BATTERY
* Fully charge the battery for storage.

* After a period of time in storage, battery may require
recharging.

* To help prevent corrosion and power leakage during
long periods of storage, battery cables should be
disconnected and battery cleaned thoroughly (see “TO
CLEAN BATTERY AND TERMINALS" in"the Cus-
tomer Responsibilities section of this manual).

* After cleaning, leave cables disconnected and place
cables where they cannot come in contact with battery
terminals.

* Be sure battery crain tube is securely attached.

* If battery is removed from tractor for storage, do not
store battery directly on concrete or damp surfaces.

24

ENGINE
FUEL SYSTEM
IMPORTANT: IT IS IMPORTANT TO PREVENT GUM

DEPOSITS FROM FORMING IN ESSENTIAL FUEL
SYSTEM PARTS SUCH AS CARBURETOR, FUEL FILTER,
FUEL HOSE, OR TANK DURING STORAGE. ALSO,
EXPERIENCE INDICATES THAT ALCOHOL BLENDED
FUELS (CALLED GASOHOL OR USING ETHANOL OR
METHANOL) CAN ATTRACT MOISTURE WHICH LEADS
TO SEPARATION AND FORMATION OF ACIDS DURING
STORAGE. ACIDIC GAS CAN DAMAGE THE FUEL
SYSTEM OF AN ENGINE WHILE IN STORAGE.

*  Drain the fuel tank.

* Start the engine and let it run until the fuel lines and
carburetor are empty.

* Neveruse engine or carburetor cleaner products in the
fuel tank or permanent damage may occur.

* Use fresh fuel next season.

NOTE: Fuel stabilizer is an acceptable alternative in
minimizing the formation of fuel gum deposits during stor-
age. Add stabilizer to gasoline in fuel tank or storage
container. Always follow the mix ratio found on stabilizer
container. Run engine at least 10 minutes after adding
stabilizer to allow the stabilizer to reach the carburetor. Do
not drain the gas tank and carburetor if using fuel stabilizer.

ENGINE OIL

Drain oil (with engine warm) and replace with clean engine
oil. (See “ENGINE” in the Customer Responsibilities
section of this manual).

CYLINDERS
* Remove spark plug(s).

* Pour one ounce of oil through spark plug hole(s) into
cylinder(s).

* Turnignitionkey to “START” position for a few seconds
to distribute oil.

* Replace with new spark plug(s).

OTHER

* Do not store gasoline from one season to another.

* Replace your gasoline can if your can starts to rust.
Rust and/or dirt in your gasoline will cause problems.

* If possible, store your tractor indoors and cover it to
give protection from dust and dirt.

* Coveryourtractor with a suitable protective cover that
does not retain moisture. Do not use plastic. Plastic
cannot breathe which allows condensation to form and
will cause your tractor to rust.

IMPORTANT: NEVER COVER TRACTOR WHILE ENGINE
AND EXHAUST AREAS ARE STILL WARM.



TROUBLESHOOTING POINTS

PROBLEM CAUSE CORRECTION
Will not start 1. Outof fuel. 1. Fill fuel tank.
2. Engine not “CHOKED" property. 2. See “TO START ENGINE” in Operation section.
3. Engine flooded. 3. Wait several minutes before attempting to start.
4. Bad spark plug. 4. Replace spark plug.
5. Dirty air filter. 5. Clean/replace air filter.
6. Dirty fuel filter. 6. Replace fuel filter.
7. Waterin fuel. 7. Drain fuel tank and carburetor, refill tank with fresh
gasoline and replace fuel filter.
8. Loose or damaged wiring. 8. Check all wiring.
9. Carburetor out of adjustment. 9. Contact an authorized service facility.
10. Engine valves out of adjustment. 10. Contact an authorized service facility.
Hard to start 1. Dirty air filter. 1. Clean/replace air filter.
2. Bad spark plug. 2. Replace spark plug.
3. Weak or dead battery. 3. Recharge or replace battery.
4. Dirty fuel filter. 4. Replace fuel filter.
5. Stale or dirty fuel. 5. Drain fuel tank and refill with fresh gasoline.
6. Loose or damaged wiring. 6. Check all wiring.
7. Carburetor out of adjustment. 7. Contact an authorized service facility.
8. Engine valves out of adjustment. 8. Contact an authorized service facility.
Engine will not turn over 1. Clutch/brake pedal not depressed. 1. Depress clutch/brake pedal.
2. Attachment clutch is engaged. 2. Disengage attachment clutch.
3. Weak or dead battery. 3. Recharge or replace battery.
4. Blown fuse. 4. Replace fuse.
5. Corroded battery terminals. 5. Clean battery terminals.
6. Loose or damaged wiring. 6. Check all wiring.
7. Faulty ignition switch. 7. Check/replace ignition switch.
8. Faulty solenoid or starter. 8. Check/replace solenoid or starter.
8. Faulty operator presence switch(es). 9. Contact an authorized service facility.
Engine clicks but will not | 1. Weak or dead battery. 1. Recharge or replace battery.
start 2. Corroded battery terminals. 2. Clean battery terminals.
3. Loose or damaged wiring. 3. Check all wiring.
4, Faulty solenoid or starter. 4. Check/replace solenoid or starter.
Loss of power 1. Cutting too much grass/too fast. 1. Setin “Higher Cut” position/reduce speed.
2. Throttle in “CHOKE" position. 2. Adjust throttle control.
3. Build-up of grass, leaves and trash under mower. 3. Clean underside of mower housing.
4. Dirty air filter. 4. Clean/replace air filter.
5. Low oil level/dirty oil. 5. Check oil level/change oil.
6. Faulty spark plug. 6. Clean and rege> or change spark plug.
7. Dirty fuel filter. 7. Replace fuel filter.
8. Stale or dirty fuel. 8. Drain fuel tank and refill with fresh gasoline.
9. Waterin fuel. 9. Drain fuel tank and carburetor, refill tank with fresh
gasoline and replace fuel filter.
10. Spark plug wire loose. 10. Connect and tighten spark plug wire.
11. Dirty engine air screenffins. 11. Clean engine air screen/fins.
12. Dirty/clogged muffler. 12. Clean/replace muffler.
13. Loose or damaged wiring. 13. Check all wiring.
14. Carburetor out of adjustment. 14. Contact an authorized service facility.
15. Engine valves out of adjustment. 15. Contact an authorized service facility.
Excessive vibration 1.  Worn, bent or loose blade. 1. Replace blade. Tighten blade bolt.
2. Bent blade mandrel. 2. Replace blade mandrel.
3. Loose/damaged part(s). 3. Tighten loose part(s). Replace damaged parts.

25




TROUBLESHOOTING POINTS

PROBLEM

CAUSE

CORRECTION

Engine continues to run
when operator leaves seat
with attachment clutch

engaged

1.

Faulty operator-safety presence control system.

Check wiring, switches and connections. If not
corrected, contact an authorized service facility.

Poor cut - uneven 1. Wom, bent or loose blade. 1. Replace blade. Tighten blade boit.
L 2. Mower deck not level. 2. Level mower deck.
3. Buildup of grass, leaves, and trash under mower. 3. Clean underside of mower housing.
4. Bent blade mandrel. 4. Replace blade mandrel.
5. Clogged mower deck vent holes from buildup of 5. Clean around mandrels to open vent holes.
+ grass, leaves, and trash around mandrels.
Mower blades will not 1. Obstruction in clutch mechanism. 1. Remove obstruction.
rotate 2. Wom/damaged mower drive belt. 2. Replace mower drive belt.
3. Frozen idler pulley. 3. Replace idler pulley.
4. Frozen blade mandrel. 4. Replace blade mandrel.
Poor grass discharge 1. Engine speed too slow. 1. Place throttle control in “FAST" position.
2. Travel speed too fast. 2. Shift to slower speed.
3. Wet grass. 3. Allow grass to dry before mowing.
4. Mower deck not level. 4. Level mower deck.
5. Low/uneven tire air pressure. 5. Check tires for proper air pressure.
6. Wom, bent or loose blade. 6. Replace/sharpen blade. Tighten blade bolt.
7. Buildup of grass, leaves and trash under mower. 7. Clean underside of mower housing.
8. Mower drive belt worn. 8. Replace mower drive belt.
9. Blades improperly installed. 9. Reinstall blades sharp edge down.
10. Improper blades used. 10. Replace with blades listed in this manual.
11. Clogged mower deck vent holes from buildup of 11. Clean around mandrels to open vent holes.
grass, leaves, and trash around mandrels.
{eadlight(s) not working 1. Switch is “OFF", 1. Tum switch “ON".
if so equipped) 2. Bulb(s) bumed out. 2. Replace bulb(s).
3. Faulty light switch. 3. Check/replace light switch.
4. Loose or damaged wiring. 4. Check wiring and connections.
5. Blown fuse. 5. Replace fuse.
3attery will not charge 1. Bad battery celi(s). 1. Replace battery.
2. Poor cable connections. 2. Check/clean all connections.
3. Faulty regulator (if so equipped). 3. Replace regulator.
4. Faulty alternator. 4. Replace alternator.

—

ngine "backfires"
hen turning engine
OFF"

Engine throttle control not set at "SLOW"
position for 30 seconds before stopping engine.

26

Move throttle control to *SLOW* position and allow
to idle for 30 seconds before stopping engine.



14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

SCHEMATIC
RED +||,l,'- BLACK
BATTERY
AMMETER
RED
WHITE FUSE 30 AMP. STARTER
BLACK .
CLUTCH/BRAKE SOLENOID
(PEDAL UP)
[ I ] SEAT SWITCH
'gxﬁgf : : T (NOT OCCUPIED)
——H ’ I ————— T k
g ) [
| I
BLACK ! :
] r _O_ - _Q_. ]
5 [N
2 ATT'MENT CLUTCH GROUNDING
(CLUTCH OFF) CONNECTOR
T cere o
BLACK e IGNITION SPARK
s \ UNIT PLUG

BLUE

RED

_____ I
AFTER FIRE SOLENOID

CHARGING SYSTEM OUTPUT
3 AMP DC @ 3600 RPM

28 VOLTS AC MIN. @ 3600 RPM
(CHARGING SYSTEM DISCONNECTED)

\V

UV

ORANGE

DIODE

FERY
LIGHTING SYSTEM OUTPUT T __ ___ J
5 AMP AC @ 3600 RPM

14 VOLTS AC MIN. @ 3600 RPM (LIGHTS OFF)

IGNITION SWITCH

WIRING INSULATED CLIPS
NOTE: IF WIRING INSULATED

— CLIPS WERE REMOVED FOR
POSITION | CIRCUIT | "MAKE SERVICING OF UNIT, THEY
OFF _|G+M+L| NONE SHOULD BE REPLACED TO
RUNLIGHT] B+l | AsY PROPERLY SECURE YOUR
RUN B+l NONE WIRING
START B+L+S NONE

NON-REMOVABLE ——)—— REMOVABLE
CONNECTIONS CONNECTIONS

27

HEADLIGHTS

NOTE

YOUR TRACTOR IS EQUIPPED WITH
A SPECIAL ALTERNATOR SYSTEM.
THE LIGHTS ARE NOT CONNECTED
TO THE BATTERY, BUT HAVE THEIR
OWN ELECTRICAL SOURCE.
BECAUSE OF THIS, THE BRIGHTNESS
OF THE LIGHTS WILL CHANGE WITH

ENGINE SPEED. AT IDLE THE LIGHTS

WILL DIM. AS THE ENGINE IS
SPEEDED UP, THE LIGHTS WILL
BECOME THEIR BRIGHTEST.

/77



REPAIR PARTS

14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

ELECTRICAL

28



REPAIR PARTS

14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

ELECTRICAL

KEY PART

NO.

N —
QOWOWOONOOIRARWN =

WWWWWWWNNNDNMNDN NN
NOOWN 20OV UTRWN -

W
@

NNOBABADBDADLADARAOW
S OOOUNPA,WN—L0OWO©

NOTE: All component dimensions given in U.S. inches.

NO.

532121537
874760412
819091016
810040400
532121264
873220400
532109238
532129965
532109596
810090400
873350400
532136850
532004152
811150400
532124780
532132202
532108824
532124773
532121305
532140301
532124211
532141226
532122147
532108236
817021008
532104445
532140336
532109553
532140707
871110408
532131563
532138406
873640400
532121433
532141240
532140660
532141164
532140710

DESCRIPTION

Battery 12 Volt 30 AMP

Bolt Hex Hd 1/4-20unc X 3/4
Washer 9/32 X 5/8 X 16 Ga.
Washer Lock Hvy Helical 1/4
Caps Battery 20/25/30 AMP -
Nut Fin Hex 1/4-20 Unc

Tube Plastic 12"

Case Battery Hng Mech W/lid
Clamp Hose Olive

Washer Lock 1/4

Nut Jam Hex 1/4-20 Unc
Harness Asm Light W/4152j
Bulb Light #1156

Washer Lock Internal Tooth 1/4
Cable Battery 6 Ga 11" red
Cable Battery 6 Ga 43" red
Fuse 30 AMP Auto Green
Cable Ground 6 Ga 12" black
Switch Plunger Nc Gray
Switch Ign 4 pos w/lights

Nut Ignition

Cover Sw Ignition

Key Ign Modleded Generic
Bracket Switch Clutch

Screw Tap Hex #10-24unc X 1/2
Switch Intlk Clutch Red 2 Term
Bracket, Switch, Interlock
Switch Intlk Clutch Red 4 Term
Harness Chassis LT PL Mech
Bolt Blk Fin Hex 1/4 - 20 x 1/2
Cover Terminal Red

Solenoid

Nut Keps Hex 1/4-20 Unc
Ammeter Rectangular
Protection Wire Loop

Harness Adapter Serv Geardrive
Harness, Eng.

Harness Dash Lt Private Lbl

1inch =25.4 mm.

29



'REPAIR PARTS

14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92
CHASSIS AND ENCLOSURES

30



REPAIR PARTS
14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

CHASSIS AND ENCLOSURES

KEY PART
NO. NO. DESCRIPTION
1 532140341  Chassis Weldment 11ga
2 532140356  Drawbar, Stretch
3 817490612  Screw Thdrol 3/8-16x3/4 Ty-tt
4 817490412  Screw Hexwsh. Thdrol 1/4-20 x 3/4
6 532140169  Saddle LT Fender Shift
7 817490612  Screw Thdrol 3/8-16x3/4 Ty-tt
8 532124996  Clip Line Fuel 13/32 Mtg Hole
9 532140622 Dash Private Label .
10 532005479  Plug Button
11 532140311 Panel Pnt Dash Lh
13 532140178 Panel Dash Rh Weldment
14 817490608  Screw Thdrol 3/8-16x1/2 Ty-it
15 532138096 Rivet Push Plate D Plastic Blk
17 532144320 Hood Paint Steel Private Label
24 874780616  Bolt Fin Hex 3/8-16unc X 1 Gr. 5
25 819131312 Washer 13/32 X 13/16 X 12 Ga
26 873800600 Nut Lock Hex W/Ins 3/8-16 Unc
28 532140141 Grille Private Label
29 532140273 Lens Grille Private Label
30 532143050 Fender Pnt
31 532139976  Bracket Pnt Support Fender
32 817490612  Screw Thdrol 3/8-16x3/4 Ty-tt
33 532124899  Footrest Pnt Lh
34 532124914 Footrest Pnt Rh
35 872110606  Bolt Rdhd Sht Sqnk 3/8-16 X3/4
36 873800600  Nut Hex Lock W/Insert 3/8-16 Unc
37 532133671 Pad Footrest
38 532139886  Bracket, Asm. Pivot, L.H., Mower Rear
39 532139887  Bracket, Asm. Pivot, R.H., Mower Rear
50 873800600  Nut Lock Hex W/Ins 3/8-16 UNC
51 819131216  Washer 13/32x 3/4 x 16 Ga.
53 872140608 Bolt Carriage 3/8-16x 1
56 532140281  Support Battery
57 874780412 Screw Hex 1/4-20 x 3/4
58 532140806  Air Duct P/L
59 819171416  Washer 17/32x 7/8 x 16 Ga.
60 532139977  Spacer Fender Lt
61 532139978 Plate Extension Fender Lt
62 532124028  Bushing
66 811050600 Washer Lock Ext. Tooth 3/8
67 819091416  Washer 9/32 x 7/8 x 16 Ga.
68 532140219  Hinge Pickoff Hood
69 874760412  Bolt Hex Hd 1/4-20
70 873680400  Nut, Crownlock 1/4-20
72 817030814  Screw Lock Spider #8 x 7/8
73 532142779  Brace
74 819091416  Washer 9/32 x 7/8 x 16 Ga.
75 873800400  Nut Lock Hex W/Ins 1/4-20
77 872140608  Bolt Carriage 3/8-16 x 1
80 817490512  Screw Thdrol 5/16-18 X3/4
81 532143007  Bracket, Grill

NOTE: All component dimensions given in U.S. inches.
1 inch =25.4 mm

31



'REPAIR PARTS |
14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

DRIVE

A \ \
-(((v R

NI
)
]
1
l|
'
)
|
1

T
\

32



REPAIR PARTS

DRIVE

KEY PART

NO.

OO WN -

10
11

13
14
15
16
17
18
19
20
21

22
23
24
25
26
27
28
29
30
31

33
34
35
36
37
38
39
40
41
42
43

45
46
47

NO.

532142607
532110422
532123666
812000028
532121520
817490512
532141003
876020416
532105701
819151216
871040412
810040400
874780544
873800500
532121520
874780616
873800600
817490512
532121274

532130804
873800600
873350600
532106888
819131316
876020412
532140448
532071673
532130807
532127275
874760512
873800500
532122424
532120183
819211616
532124963
532123674
874760644
532124965
532109070
819131312
873800600
532105706
532110812
812000039
532127783

DESCRIPTION

Transaxle 6sp Dana 4360-81
Spring Return Brake T/a Zinc
Pulley Transaxle 18"tires

Ring Retainer # 5100-62

Strap Torque 30 Degrees
Screw Thdrol 5/16-18 X 3/4 TYT
Rod Shifter

Pin Cotter 1/8 X 1 Cad

Washer Plate Shf 388 Sq Hole
Washer 15/32 X 3/4 X 16 Ga
Bolt Fin Hex 1/4-28unfx3/4 Gr8
Washer Lock Hvy Helical 1/4
Bolt Fin Hex 5/16-18uncx 2 3/4
Nut Lock 5/16-18

Strap Torque LT

Bolt Fin Hex 3/8-16unc X 1 Gr. 5
Nut Lock 3/8-16 Unc

Screw Thdrol 5/16-18 X 3/4 TYT
Knob Duckhead1/2-13 Plistc Thds
Blk

Rod Brake Blk Zinc 26 840

Nut Lock Hex W/wsh 3/8-16unc
Nut Hex Jam 3/8-16 Unc
Spring Rod Brake 2 00 Zinc
Washer 13/32 X 13/16 X 16 Ga
Pin Cotter 1/8 X 3/4 Cad

Rod Brake Parking LT

Cap Brake Parking Black
Bracket Mtg Transaxle

Keeper Belt LH LT 14 Ga

Bolt Hex Hd 5/16-18unc X 3/4
Locknut 5/16-18

Shaft Asm Pedal Foot 1 830
Bearing Nylon Blk 629 Id
Washer 21/32 X 1 X 16 Ga

Pin Roll 3/16 X 1"

Pulley idler Flat

Bolt Fin Hex 3/8-16unc X 2-3/4
Spacer Split 395 X 59 Bzp
Keeper Belt Retainer

Washer 13/32 X 13/16 X 12 Ga
Nut Lock 3/8-16 Unc

Bearing Nyl 503 X 628 X 1 25
Washer Hardened

Ring Klip #t5304-50

Pulley Idler V Groove Plastic

33

KEY PART
NO. NO.

48 532123789
49 532123205
50 874760624
51 873680600
52 819131316
53 532105710
54 876020412
55 532105709
56 876020412
57 532130801
58 532127274
59 532140312
60 819131312
61 817490612
62 532124872
63 532140186
64 871170764
65 810040700
66 532129921
67 874760616
68 819131312
69 873680600
70 532134683
71 874760616
72 819132012
73 873680600
74 532109502
75 532121749
76 812000001
77 532123583
78 532121748
80 532131487
81 532136933
82 532123782
83 819171216
84 532132183
85 873530400
86 532071208
87 819212016
88 812000008
89 532139964
90 532124346
95 817490612
100 819111216

14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

DESCRIPTION

Bellcrank Asm Clutch

Retainer Belt Style Spring

Bolt Hex Hd 3/8-16unc X 1-1/2
Nut Crownlock 3/8-16 Unc
Washer 13/32 X 13/16 X 16 Ga
Link Clutch 7 66

Pin Cotter 1/8 X 3/4 Cad
Spring Return Clutch 6 75

Pin Cotter 1/8 X 3/4 Cad
V-Belt Ground Drive 85 25 42"
Keeper Belt RH LT Pnt/zinc 16g
Keeper Belt Span Ctr

Washer 13/32 X 13/16 X 12 Ga
Screw Thdrol 3/8-16x3/4 Ty-tt
Cover Pedal Blk Round
Engine Pulley LT/YT

Bolt Hex 7/16-20x4 Gr 5
Washer Lock Hvy Hicl Spr 7/16
Keeper Belt Engine LH LT

Bolt Fin Hex 3/8-16unc X 1
Washer 13/32 X 13/16 X 12 Ga
Nut Crownlock 3/8-16 Unc
Guide Belt Mower Drive RH
Bolt Fin Hex 3/8-16unc X 1
Washer 13/32 X 1-1/4 X 12 Ga
Nut Crownlock 3/8-16 Unc
Spacer Split

Washer25/32 X1 1/4 X 16 Ga
E-ring #5133-75

Key Square 2 0 X 1845/ 1865
Washer 25/32 X 1-5/8 X 16 Ga
Arm Shift Transaxle

Shaft Asm Cross 20"t 42"deck
Spring Torsion T/a

Washer 17/32 X 3/4 X 16 Ga
Rod Shift Adj Tie

Nut Nylock 1/4 - 28

Bushing Rod Strg 629/632 Id
Washer 21/32 X 1-1/4 X 16 Ga
Ring Klip #5304-62

Console Shift 6sp LT

Nut Self-thd Wsh-hd 1/4 Zinc
Screw Thdrol 3/8-16x3/4 Ty-tt
Washer 11/32 X 3/4 X 16 Ga.

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



'REPAIR PARTS

14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92
STEERING ASSEMBLY




REPAIR PARTS

14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

STEERING ASSEMBLY

KEY PART

NO.

OCONOOTPWN =

NO.

532121472
532142033
532135227
532135228
532124931
532121748
819272016
812000029
532124937
532130468
810040600
873610600
532110438
874011056
873901000
532132624
532140176
532057079
532124035
532126684
810040400
871070410
532127501
532109816
532124036
812000029
532136874
532124931
817490612
810040600
873610600
532139929
819111216
810040500
873810500
532102803
817431008
532126805
819133808
532124701
532104820
532140216
532121749
532121748
812000029
532121232
532124836
532140172
817490412
532140171
874780520
873800500
532140285

DESCRIPTION

Wheel Steering Auto Blk

Axle Asm Fr LT W/gzks 38/42
Spindle Asm LH

Spindle Asm RH

Bearing Race Thrust Harden
Washer 25/32 X 1-5/8 X 16 Ga
Washer 27/32 X 1-1/4 X 16 Ga
Ring Klip #5304-75

Bearing Col Strg Bik

Link Drag Sol Ball Jt 20 064
Washer Lock Hvy Hicl Spr 3/8
Nut Fin Hex 3/8-24 Unf
Spacer Bearing Axle Front
Bolt Hex 5/8-11 Unc X 3-1/2
Nut Lock Flange 5/8-11 Unc
Pin Axle 5/8 X 1 55/1 54 Lg
Shaft Asm Strg Private Label
Washer Thrust 515x 750x 033
Support Shaft

Washer Shim 1/4 X 5/8 X 062
Washer Lock Hvy Helical 1/4
Screw Hex Socket 1/4-20 X 5/8
Shaft Asm Pittman

Nyliner Snap In

Bracket Steering

Ring Klip #t5304-75

Gear Sector

Bearing Race Thrust Harden
Screw Thdrol 3/8-16x3/4 Ty-t
Washer Lock Hvy Hicl Spr 3/8
Nut Fin Hex 3/8-24 Unf

Rod Tie BJ Solid 19 75 Mech
Washer 11/32 x 3/4 x 16 Ga.
Washer Lock Hvy Hicl Spr 5/16 Ga
Locknut 5/16-24 UNF
Bushing Strg
Screw Siftp #10-16 X 1/2 Ty-b
Insert Cap Strg Wh Au

Washer 13/32 X 2-3/8 X 8 Ga
Nut Lock Center 3/8-24unf
Adaptor Wheel Strg 640/ 635id
Boot Steering Shaft

Washer 25/32 X 1 1/4 X 16 Ga
Washer 25/32 X 1-5/8 X 16 Ga
Ring Klip #t5304-75

Cap Spindle Fr Top Blk

Fitting Grease

Support Shaft Steering

Screw Hex Wsh Thdrol 1/4-20 x 3/4
Shaft Extention Steering

Bolt Fin Hex 5/16-18 Unc x 1-1/4
Nut Lock Hex w/Ins 5/16-18
Clip Tinnerman

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm.

35



'REPAIR PARTS 3 it
14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92
SEAT ASSEMBLY |

SO
S

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 532127428  Seat V450 Blk/blk Std 14 872050411 Bolt Rdhd Sht Nk 1/4-20x1-3/8
2 532140551  Bracket Pivot Seat 8 720 15 532134300  Spacer Split 28x 96 Yel Zinc
3 874760616  Bolt Fin Hex 3/8-16unc X 1 16 532121250  Spring Cprsn 127 Blk Pnt
4 819131610 Washer 13/32 X1 X 10 Ga 17 532123976  Nut Lock 1/4 Lge Fig Gr 5 Zinc
5 532140407  Clip Push-In 21 532139888  Bolt Shoulder 5/16-18 Unc Blkz
6 873800600 Nut Lock 3/8-16 Unc 22 873800500 NutHex Lock W/ins 5/16-18
7 532124181 Spring Seat Cprsn 2 250 Blk Zi _ 24 819171912  Washer 17/32 X 1-3/16 X 12 Ga.
8 817490616  Screw Thdrol 3/8-16 X 1 Ty-tt 25 532127018  Bolt Shoulder 5/16-18 X 62
9 819131614 Washer 13/32 X 1 X 14 Ga. 26 532120068 Knob Seat 1/2-13 UNC Blk

10 532140552  Pan Seat 29 532124238  Cap Spring Seat

12 532121246  Bracket Mounting Switch ) ]

13 532121248  Bushing Snap Bik Nyl 50 Id NOTE: All component dimensions given in U.S. inches.

1inch =25.4 mm

36



REPAIR PARTS g
14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

DECALS

KEY PART

NO.

S OOQONOHWN =

E W Y

NO.

532140820
532121549
532143608
532143609
532143959
532143958
532131582
532133795
532101892
532137259

WHEELS & TIRES

4 7 5 3
11
10
\
VB
17 et
-
N’ N
KEY PART
DESCRIPTION NO. NO.
Decal Instruction Dash Eng/fr
Decal Caution Battery Fr/ger }g ggg}ig?ﬁg
Decal Hood LH -- 532138311
Decal Hood RH -- 532143689
Decal Ins Hd LH -- 532143690
Decal Ins Hd RH
Decal Fender Logo
Decal Caution Fender Eng/fr -- LBD48
Decal Clutch/brake Eng/fr -- LSB42
Decal Warning Multi-Language -- LCO5
-- LCo06
-- C42
KEY PART
NO. NO.
1 532059192
2 532065139
3 532106222
4 532059904
5 532141446
6 532124957
7 532124959
8 532141447
9 532122082
10 532124926
11 532104757

37

11/
O

DESCRIPTION

Decal V-Belt Schematic
Decal HP Engine

Decal Handle Lft Height Adjust
Manual Owner's (English)
Manual Owner's (French)

Available accessories not included with tractor:

42" Snow Blade

40" Snow Thrower

33Ib. Wheel Wts. (Pair)
Tire Chains (20 x 10 x 8)
Grass Catcher for 42"

DESCRIPTION

Cap Valve Tire

Stem Valve

Tire F Ts 15 X 6 0 - 6 Service
Tube Front (Service Item Only)
Rim Asm 6"front White Service
Fitting Grease (Front Wheel Only)
Bearing Flange (Front Wheel Only)
Rim Asm 8"rear White Service
Tire R Ts 20-10 x 8 C Service

Tube Rear (Service Item Only)

Cap Axle Blk 150 X 1 00

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



"REPAIR PARTS -
14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92
ENGINE -

29

I

OPTIONAL EQUIPMENT

Spark Arrester

38



REPAIR PARTS
14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

ENGINE

KEY PART

NO.

NO.

532140310
817720410

817490616
532125593
810040500
871070512
532137352
813280324
813200300
811050600
817490620
532136718
532105839
532105838
819091016
532123650
532128953
817021008
532137180
532127057
532140280
532140527
532123487
532124028
817490412
819091416
532137040

DESCRIPTION

Control Th/ch 23 5 LH Flag
Screw Hex Thd Cut 1/4-20x5/8 T

Engine B&S 14 HP Vanguard Dual '

Model No. 28Q777

Screw Thdrol 3/8-16 x 1 Ty-tt
Gasket Eng 1 313 Id Tin Plated
Washer Lock Hvy Hicl Spr 5/16
Screw Hexhd Cap 5/16-18x 3/4
Muffler LT B&S 14HP IC OHV
Nipple Pipe 3/8 Npt X 3"

Elbow Std 90 Degree 3/8-18 Npt
Washer Lock Ext Tooth 3/8
Screw Thdrol 3/8-16x1-1/4 TYTT
Shield Heat Lt

Receptacle 1/4 turn

Retainer 1/4 turn

Washer 9/32 x 5/8 x 16 Ga.

Stud 1/4 turn

Shield Heat Browning LT/YT
Screw Tap Hex #10-24unc X 1/2
Kit Spark Arrestor (Flat Scrn)
Pinch Weld Hood Black

Tank Fuel Front 2 00

Cap Asm Fuel W/sym Vented
Clamp Hose Black

Bushing Snap Nyl Blk Fuel Line
Screw Hexwsh Thdrol 1/4-20x3/4
Washer 9/32 X 7/8 X 16 Ga

Line Fuel 20"

Plug Oil Drain (Order From Engine
Manufacturer)

NOTE: All component dimensions given in U.S. inches

1inch =25.4 mm

39



'REPAIR PARTS

14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

MOWER DECK




REPAIR PARTS
14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

MOWER DECK

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 532140081 Deck Asm MWR 42"weldment 52 532139888  Bolt Shoulder 5/16-18 Unc Blkz
2 872140506  Bolt Rdhd Sgnk 5/16-18unc X3/4 53 532131845 Arm Asm Pad Brake
3 532138017  Bracket Asm Fr Sway Bar 38/42 54 532133943 Washer Hardened
4 532138440  Bracket Asm Deck 42"sway Bar 55 532140084  Arm Idler 42"'mower LT/YT
4A 532132827  Bolt Shoulder 56 532122052  Spacer Retainer Pm Mower
5 532124670  Retainer Spring 57 532140090 Keeper Belt LH Front
6 532130832  Arm Suspension Rear 58 532140086  Spring Torsion Brakes
7 873800500  Locknut-hex W/ins 5/16-18unc P 59 532141043  Guard TUV Idler
8 532850857 Bolt3/8-24X1.25Gr8 67 532106933  Knob Rd 1/2-13 Plistc Thds Blk
9 810030600 Washer Lock Hvy 3/8 68 532140067  V-Belt Mower 42" 82 625
10 532140296 Washer Hard Blade Mower Vented 71 532142427  Rod Clutch Primary 38/42
11 532134149  Blade Mower Mulching 42" 72 532131870  Spring Return
12 532129895  Bearing Ball #6024 (Mandrel) 73 532127847  Arm Clutch Secondary
13 532137645  Shaft Asm W/lower Bearing 74 532121748  Washer 25/32 X 1-5/8 X 16 Ga
14 532128774  Housing Mandrel Vented 75 812000029 Ring Klip #t5304-75
15 532110485  Bearing Ball Mandrel 76 532128903  Bolt Shoulder 3/8-16 Unc 1 44
16 532140329  Stripper Mower Vented 77 532127845  Keeper Spring 4 000
17 872110610  Bolt Rdhd Sgnk 3/8-16 X 1-1/4 78 532140179  Arm Asm Clutch Primary
18 872140505  Bolt Rdhd Sqnk 5/16-18 X 5/8 79 532127498  Bushing 747 Od X 794 Lg Brass
19 873800500  Locknut-hex W/ins 5/16-18unc P 80 532128759  Spring Clutch Mower 2 750 Zinc
20 532136888  Baffle Vortex 42 81 873350600 NutHex Jam 3/8-16
21 873800500 Nut Lock Hex W/Ins 5/16-18 82 532142028  Trunnion Adj 94
22 532134753  Stiffener Bracket 42"deck 90 874760616  Bolt Fin Hex 3/8-16 UNC x 1
23 532131267  Bracket Deflector Mower 42" 91 532132274  Bracket Asm Noseroller LH
24 532105304 Cap Sleeve 80x 112 Blk Mower 92 873680600  Nut Crownlock 3/8-16 UNC
25 532123713  Spring Torsion Deflector 2 52 93 819171416  Washer 17/32 x 7/8 x 16 Ga.
26 532110452  Nut Push Phos & Oil 94 532132264  Roller Nose 38 & 42
27 532130968  Shield Deflector Mower 42" Blk 95 532132273  Bracket Asm Noseroller RH
28 819111016  Washer 11/32 X 5/8 X 16 Ga 101 532136420  Cover Mulching 42" Black
29 532131491 Rod Hinge 42"6 75 Wig 102 871161010  Screw
30 532138776  Screw Thdrol Hex Head Zinc Mwr 103 819061216  Washer #10
31 532129963  Washer Spacer Mower Vented 104 810071000 Washer Lock #10
32 532129861 Pulley Mandrel 42" 105 532130758  Latch Asm Bagger
33 532137266  Nut 9/16 Toplock Fing Oil Dip 106 532125004  Nut Weld
34 872110614  Bolt Rdhd 3/8-16uncx1-3/4 Gr5 111 532140353  Bracket Wheel Gauge LH 42" Deck
35 532133835  Fastner Christmas Tree 112 532132262  Bracket Gauge Wheel RH 42" Deck
36 532131494  Pulley Idler Flat 3 060 113 874760512  Bolt Hex Hd 5/16-18 UNC x 3/4
37 819131316  Washer 13/32 X 13/16 X 16 114 873510500 Nut Keps 5/16-18 UNC
40 873800600  Nut Lock Hex W/Ins 3/8-16 Unc 115 872110504  Bolt Carriage 5/16-UNC x 1/2
41 532133551 Rod Pivot W/nibs -- 532140475 Deck Serv 42"mch S Bar Mult-Lang
43 532140083  Rod Clutch Secondary W/nibs (Standard Deck - Order noseroller,
44 532140088  Guard Mandrel LH Black mulch cover and gauge wheel
45 532124788  Spring Retainer 1" Zinc/cad components separately Key Nos.
46 532137729  Screw Hex Thd Cut 1/4-20x5/8 T 90-95, 101-106 and 111-120)
48 532133944  Washer Hardened Smaller -- 532130794 Mandrel Asm Service (Includes Key
49 532133940 Roller Asm Cam Follower 42"dec Nos. 8-10, 12-15, 31 and 33)
50 532131340  Bolt Shidr 10-24 Zinc Gr 5 42" . ) . ) )
51 532069180  Nut Lock #10-24 Unc NOTE: All component dimensions given in U.S. inches

41

1inch =25.4 mm



'REPAIR PARTS

14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92
MOWER LIFT

42



REPAIR PARTS

14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

MOWER LIFT

KEY PART

NO.

532136973
532140278
532138284
812000002
819211621
532120183
532109413
532124526
532122512
532139865
532139866
532124670
532127218
873350800
532130171
873800800
532139868
532124660
819151216
812000037
532110807
819131016
532124874
876020308
532126971
873350600
532138057
532110810
532140302
873810600
532120529
532138346
532123935
874780516
810040500
819112410
532123934
532140168
817490608

DESCRIPTION

Wire Asm Inner W/plunger 17 32
Shaft Asm Lift LH inf Hgt P/L
Pin Groove 1 500 Zinc

E Ring #5133-62

Washer 21/32 X 1 X 21 Ga.
Bearing Nylon Blk 629 Id

Grip Handle Bicycle Matte Blk
Button Plunger Black

Spring Cprsn 3 750 Oiled

Link Lift LH

Link Lift RH

Retainer Spring

Link Front

Nut Jam Hex 1/2-13 Unc
Trunnion Bik Zinc

Nut Lock W/wsh 1/2-13unc
Arm Suspension Rear

Retainer Spring

Washer 15/32 X 3/4 X 16 Ga
Ring Klip #t5304-37

Nut Special

Washer 13/32 X 5/8 X 16 Ga
Spring 2-1/8"

Pin Cotter 3/32 X 1/2

Rod Adj Lift Zinc 7 49 Wrk Lg
Nut Hex Jam 3/8-16 Unc

Knob Inf 3/8-16 Unc Blk W/sym
Trunnion Dp Stop Dbl Thds PLT
Bearing pvt. Lift Sphencal
3/8-24 Nylock Nut

Washer Nylon .44 x .75 x 032
Pointer pnt height ind.

Plug hole Blk 1.485/1.515 Dia
Bolt Fin hex 5/16-18 UNC x 1.00
Washer lock hvy hicl spr. 5/16
Washer 11/32 x 1-1/2 10 Ga
Scale Ind. Hieght Black
Bracket Stop Inf Hgt

Screw Thdtol 3/8-16 x 1/2 Ty-it

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

43



MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

DANA TRANSAXLE - MODEL NUMBER 4360-81

14 HP 42" TRACTOR -

'REPAIR PARTS

44



REPAIR PARTS

DANA TRANSAXLE - MODEL NUMBER 4360-81

KEY PART

NO.

|1 Y QG i S Y G G Gy
COONOUNDLWN2O0O0OONOOIDRW N—=

NN NN
AWON—

WOLWWNNDNDNN
N—=OOWoOo~NOW,

ww
)

WWWww
OO O

£ W
o ©

NO.

532142671
532002274

532134400
532105904
532105905
532134788
532134399
532120951
532134791
532142672
532134793
532142679
532120415
532142674
532106846
532106095
532105909
532105910
532105911
532142675
532138246
532138237
532143051
532142676
532002244
532105916
532120470
532110070
532142677
532142681
532120405
532108880
532120406
532134796
532105925
532002232
532108978
532110079

532124639
532120472

*

DESCRIPTION

Housing, Upper

Screw, Self-Tapping, Large
1/4-20 x .734

Ball, Detent

Spring, Detent

Screw, Set

Kit, Shifter Assembly

Boot, Shifter

Puck, Friction

Screw, Self-Tapping, with Sealer
Ring, Retaining

Assembly, Kit, Shim .625 Shaft
Gear, Spur, 15 Teeth

Washer, Plain .632 x 1.38 x .046
Key, Woodruff, #9

Assembly, Kit, Input Shaft
Pinion, Bevel, 14 Teeth

Ring, Retaining

Chain, 24 Pitches

Bearing, Flange

Gear, Spur, 14 Teeth

Collar, Clutch

Assembly, Kit, Clutch Keys
Bearing, Flange

Shaft, Intermediate

Key, Woodruff, #61

Ring, Retaining

Sprocket, 18 Teeth

Spacer

Gear, Spur, 37 Teeth

Gear, Spur, 35 Teeth

Gear, Spur, 30 Teeth

Gear, Spur, 25 Teeth

Gear, Spur, 22 Teeth

Gear, Spur, 19 Teeth

Washer, Plain .640 x 1.37 x .061
Washer, Plain .632 x 1.00 x .026
Spacer .630 x 1.00 x.169
Assembly, Gear, Combination of
12 Teeth and 35 Teeth

Shaft, Idler

Spacer .635 x .875 x .755

45

KEY PART

NO.

41
42
43
44
45

46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67

68
69
70
71
72
73

*

*k

NO.

532105928
532106605
532134394
532120473
532106596

532142678
532120407
532106589
532120408
532105837
532002226
532134401
532002264
532120474
532120409
532105941
532110071
532120952
532106592
532123908
532142680
532120961
532007294
532108989
532120953
532120954
532134799

532138244
532108996
532120956
873810500
532143045
532120416

14 HP 42" TRACTOR - MODEL NO. LT140 (HC1442A) PRODUCT NO. 954 00 08-92

DESCRIPTION

Sprocket, 9 Teeth
Gear, Bevel, 42 Teeth

* Assembly, Kit, Shim .750 Shaft

Shaft, Drive

Screw, Self-Tapping, Large
5/16-18 x 1.44

Gear, Spur, 12 Teeth
Gear, Spur, 20 Teeth
"Gear, Spur, 25 Teeth

Gear, Spur, 28 Teeth

Gear, Spur, 31 Teeth
Washer, Plain .632 x 1.00 x .060
Washer, Neoprene
Washer, Plain .758 x 1.25 x .031
Axle, L.H.

Gear, Miter, 15 Teeth

Ring, Retaining

Gear, Spur, 32 Teeth
Shaft, Cross

Gear, Miter, 15 Teeth

Axle, R.H.

Housing, Lower

Puck, Friction

Disc, Brake

Spacer

Jaw, Brake

Pin, Dowel

Screw, Self-Tapping, Large
5/16-18 x 2.25

Lever, Actuating

Washer, Plain .321 x 1.00 x .055
Bracket, Anti-Rotation
Locknut 5/16-24

Seal, Oil

Grease

Use in combinations to maintain proper clearances

Order Key No. 15

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



"sadojs uo uonoaup buibueys uaym uoines
dWalixs as1a19x3 *|04}u02 Jo sso] 40 Buiddi) yuanaid o} Ajje
-npeib suin] axyey\ "aoe) oy} ssoloe Jonau ‘(S 1 ueyy 1ajeaib

Jou) sadojs jo aoe} ay} umop pue dn d0joel] inoA ejesadQ

AAAMAAAAAA T TR AT A X XXX A AR X AAAARAAAAAALATT ﬁ»ﬁiﬁ»ﬁ»*»ﬁ) jrnasttrrsereereverrreereerrrve R R RE R T P RV IR RV VY] A .‘

XVIN .St

'I3HL HO 3NIT ANS
HLIM T3A37 SIHL A10H ANY 1LHDIS

i )E{S?{S) AMAAAAAAAAITXT XXX XRXXXXXXXXR

/ )
lng — 4 3aino
105~ ~ _
. T1IH SSOHOV 1ON 9 ~ ONILHIIS
“T7IH NMOQ ANY dn 3aI4 AINO ~ - _ L

NOILYH3dO 34VS HO4 S3dO1S HNILHOIS HO4 3aIND ai1s3avons

46



T6/1T/¥0-C-16-£890-0€S

91282 VNITOHVO HLHON ‘JLLOTHVHO
IAIHA SGOOM H313NIH3d r-9006

09 NIAHVH B 1S3HO4 VNHVADSNH

‘Aiojoasp
auoyda|a) |eoo] ay) jo sabed MOjI9A, Byl ybnoiyl paledo] Ajleuuou eq ued 1ajeap eweabsny pazuoyine
uy ‘esuadxe SJeumO 8y} le ‘18|eap ey} O} paieAllep aq Isnw Jonpoud ayj ‘iejeap euwseabsny pazuoyine
Aue o) ‘popad Ajueuem eyy Bupnp pue ‘einjie; 10 wajgoid [euoyesado jo ejep woy sAep (0€) Augl uiyum
*JouuBw A[BL]) B U| PRIBA||BP 8q 1SN 8A108)ep 8q 0} paAsjaq 1onpoid ey} ‘Alueiiem Sy} JO11jsuaq 8y} ulelqo 01

‘1ajeap Buyes ey)
JO SSOIpPE pUE BLEU 8)9jdWOD PUB ‘JAQUINU [BUSS ‘JBgINU [2pOwW ‘peseyoind ajep apnjoul isnuw 1diadel siy L
*gojues AJueLIEM UJBIQO O JBPIO U] 18|B8P BUIBADSNH PBZOYINe 8y} O} pajueseid oq jsnw eseyaind jo jooid

-gojnIes ejes-isod epjaoud 0} pue AJuEEM By} BIEPIEA 0} 18P0 UL 8SEYDINd JO BJEp BY) WO} shep
(1) UB} UM pejiew Bq PINOYS Pied siy| “AuedwoD USPIED § 1SB10- BUIBADSNH 0] PS|Iew PUE INO PaIIY
Apedoud sy p1eD uopensibey Auesep eyl 1Byl ujelad exew o} \qisuodses s ejeeq pue sJeumQ ayl st i

NOILVHIAISNOD ALNVHHVM
NIVL1E80 Ol 3HNA3J30Hd :9 NOLLO3S

-JoWO}SNO By} Ym Ajejos sisel ‘g uoloas uy pauleidxe se ‘aseydind Jo Joold ‘UoHEN|eAS

10} 10/EOP BUIBADSN} PBZUOUINE UE O] S| SE PAISAIISP INq ‘Pasn 8q 10U PINOYS 10NpOId 8yj N300 ainjie}
10 wejqoud meozﬂmno UE P[NOYS ‘|BNUBW S401218d0/S,18UMO BU} JO UOJIOBS BIUBUBIUIEW BY) U USHLM
se deexdn |eieusb pue ebeiols ‘uofieiedo ‘eduBUB|UIEW ‘B1EI BIQEUOSEB) HQILXS ISNWI JBWOISND 8U L

SAILTIFISNOdS3H H3WO0LSND S NOLLO3S

‘g1els 0} 81els woj Alea yojym sy 1eyio aaey osje Aew nok pue *s)ybu jebe| oyoads
noA sealb Auessem sy "noA o} Ajdde jou Aew SuO|SN|oXe JO SUOIE|W]| BAOGE BY) 0S ‘sise| Ajuenem paiduw)
ue 6uoj Moy UO Suofejjwy| 10 ‘sebewep [Bjlusnbasuod JO [BIUBPIAU] JO LUOISNIOXE 8y} MO||E J0U Op S3JEJS B80S

‘S10NA0Hd GIHNLOVANNYN A1SNOIAIHd 31vadn OL NOILYOINEO INNSSY LON S04 ANV
‘391LON LNOHLIM 10NAQ0Hd 3HL 40 NDIS3A IHL IAOHANI HO FIDONVHI OL 1HOIH 3HL SIAHISIH
VNHVADSNH "INFWILVLS ALNVHHVM Q3LINI JHL NI G3NIZ30 SV AOIH3d ALNVHHVM JHL
OL NOILLYHNA NI G3.LIWIN S1 S19NQ0Hd 3S3HL NO 3S0dHNd HYINDILHVd ¥V HO4 SS3NLI4 HO ALl
NGYINVHOHIW 40 ALNVHHVM GIINdNI ANV "MV 318V0INddY A8 3LI8IHOHd INJLXI 3HLOL
1d39%3 S1ONAOHd 3S3HL NO ALNVHHYM Q311dNI HO SSIHdX3 ANV 4O HOVIHE HOd SIOVIAVA
IYILNINDISNOD HO VLNIAIONI ANV HOL 318VI1 38 LON TIVHS VNHVADSNH 'HIWNSNOD JHL
40 AG3NIH IAISN1OX3 3HL S| ALNVHHYM SIHL H3ANN A3AIAOHd SY INJWIOV1d3H HO HIvd3d

*‘aA0qe 8yj Jo Aue Jeye Bunado esn penupuod o} enp susuodwoo Jo sued o0} ebewep jeuoppy  (S)
-Auedwo) uepien g 156104 BUIBADSNH AQ PEPUBLILLIODA] JOU BJ YJIYM SBLIOSSBIIE 10 sued jo esn (v)
‘SMe| (20| 10
a1e}s ‘[e19pe} 9jqeaydde Jo spiepuels A10jenbe1 jua.IND Yim 80UENdWOD JO 81NjIe} 8SNED 1O *8SN Papudjul
sy ebueyd ‘Ajuqesnp ‘Ajejes ‘uopieiedo ‘soueuuopad sHun Byl 108}je Jeyl SUOHED|IPOW 10 SuojielellY (€)

‘eweabsny Aq paysiwnj 18ays
UO|IoNUISU} 10 [ENUEW S 10jEIedO/S JOUMQ BY Yiim BOUBPIOITE U| JiuN By} UjBIUIeW IO eje1edo o} aingeq (2)

‘sjqey abeIo)s 1081100Ul O} 8NP UOKIESS 8SIBAPE AUB 10 ‘UOISOLI0D
"|SMU ‘BINiSIoW *SaAISEIGE Ui ‘|9n) ejels Buipnjoul 108)Bsu pue aouabybau ‘asnsiw ‘asnge ‘Juspiody (1)

:Bumoyioy eyl woyy Bunnsas sjoajep o) ajqealddeul 8q jjeys Alueiem siyj

SNOLLVLINIT ANV SNOLLd3JX3 ‘¥ NOLLO3S

‘saimoejnuews ajeudoidde ayy 0} JuBs 8q PINOYS SwBlSAS BAUP paijoads 10} SWeD
1Iv "aseyaind jo auwm ay) e peyddns uoneunojul 19npoid Byl Yim PelelS Se AjueueMm SJeinjoejnuew
weysAs eaup ayl A PRIBACD BIe Swaj| 9S8y | SWaISAS 8AUD SSe|iaed-yaswnaa pue ‘81004 ‘qe4-uby (9)

-jaInjojnuew ajeudosdde ay) 0} JUBS B PINOYS SBLOSSBIIE PUE SIOJeWS)|e ‘siojesaush

‘siope|s ‘souibue paysoads o) swielo jjv “eseyoind jo ewn ey} je payddns uoyeuwoju; 1Pnpoid

ey yim pajels se Ajuenem s ainjoejnuews sulbue ayj Aq paieA0d 8l swa) 8say | ‘S8LOossadoe
pue siojewajje ‘siojesauab ‘siepels Bupnjou) ‘seuibus 18jY0) puB HESEME)] ‘UOHENS B s6bug (S)

*SLWBJ| UIOM JO OOUBLBIUIEW JO Juswade|dal 8Y) )
‘61 18j0|ARIYIN O} BNP [BUBJEW O UOJIRIOj0ISIP (BINIEN (E)
-asn Jejnbes YBNOIY] UIOM SWa)| IO BIEMPIEY PIEPUEIS 'JUBWISNIPE [BULIOU "JEBM [BULION (@
-(seun pue sados 1ouels ‘sbnid yieds ‘ujeyd mes 'sbupds puimas ‘sjueougny
‘s1eq epinb ‘siay 'sqing ‘siaidepe apejq ‘sepe|q 'sieq *'e°|) Swej| 8oUBUBIUIBW JBWIOISND |BULION (1)

:Auesem sjyi Aq pe1aaod jou ele swey Buimojjoj eyy

ALNVHHUVM SIHL AS Q3H3IA0D
LON SW3ll ‘€ NOLLO3S

-10qey Jo sped Joj e61eyd INoYIM JuBLOJWOI BANDBJBP By} ‘uondo s,euseabsny je ‘Buroedas
10 Bupyedss Aq poped Ajueuem eyl Bupnp diysueunpiom pue jepsjew uj sjoejep Apowal ||m BuseAbsniH

ALNVHHVYM JH1 HIANN SNOLLYOIT80
S.YNUVADSNH -Z NOILLO3S

-aseyoind jo ejep woij shep
OF 10} pajueuem ase sped Juawade|dal ‘pajels BSAIBYIO SSB|UM :Ajusigpp LBd Juewedridoy AeQ 0F

‘sjeq Mmoq jeuo|ssejoid eweabsny :Ajuersep Aeq 0€

‘asn
Bujonposd ewoduj 10 ‘jeuo|ssejoid ‘|eoIawiLIod ‘|ejues Joj pesn 1onpoud euseabsny KUY :Ayueiiep Aeq 06

-gsn Buonpoid awoduuou J0 |BUOHN}IISUIUOU
*|E1219WILIOOUOU JO} SBUBHE(] PUE SIBMO|] 'SiBWwW) ‘smes Bupes|d ‘smes uleyd :Ayusaizp J8OA |

‘s1awiwy) pue smes Buues|d ‘sMes ujeyo eyl
U SBINPOW 10 1102 uonuB) *asn BuPNPOId BWIOSUILOU IO [EUCHNINSUIUCU ‘[B[DIBLILIODUOU 10] SUBWYDR)E
PUE SJ9||)} ‘SIOMOW puIyaq YiEM 's10joel} uepseb pue pied ‘siemow umej Bulpiy :AUBLIBA JBOA T

. -asn Bupnpoid
3WODUILOU O [BUOHNIISUILIOU '[B]2J8WLIOOUOU 10} SHO8P J8MOW pujyaq 3iem djiseld :AJuBLIBM JBOA §

:pals| s1onpoid Joj Smoj|oj SE SI pouad Alueliepn “asn 1onpoud jo adA} eyi uodn yuepuadep pelels aiey

pouad Aueiep, 8yl 10} 8seyaind jo alep ay) woly diYSUBLI}IOM PUE [B)IS]BL BAORJOP WI0)) 884) 8q 0}
Jaseyaind jeuibpo ay) o} 1onpoid euseabsni sjueliem (euieabsnH,) Auedwo) uepses) 1B 18104 BweAbsny

ALNVHUYM Q3LINN ‘1 NOLLO3S

ANINILVIS ALNVHHVM

]

2661 'I Aepy eapdey3

N3advO?1S340d
eutenbsnH( mm




Husqvarna

532143689 01.24.94 Printed in U.S.A.



	SAFETY RULES

	TABLE OF CONTENTS

	CONTENTS OF HARDWARE PACK

	ASSEMBLY

	OPERATION

	CUSTOMER RSPONSIBILITIES

	SERVICE AND ADJUSTMENTS

	STORAGE

	TROUBLESHOOTING POINTS

	SCHEMATIC

	REPAIR PARTS

	ELECTRICAL

	CHASSIS AND ENCLOSURES

	DRIVE

	STEERING ASSEMBLY

	SEAT
	DECALS, WHEELS & TIRES

	ENGINE

	MOWER DECK

	MOWER LIFT

	TRANSAXLE DANA


	GUIDE FOR SLOPES

	WARRANTY


